604938

(EZG0O)

ron Company

CUSHMAN
JACOBS=IN

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

ISSUE DATE: APRIL 2006






SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

MPT™ 1200
COMMANDER™ 2200
HAULER™ 1200
REFRESHER® 1200

STARTING MODEL YEAR 2006+

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e ettt e ettt e v
ILLUSTRATED PARTS BREAKDOWN . . . . ottt ettt ettt et e e et vii
ACCELERATOR . . oottt ettt e e e e e e e A-1
AIR FILTER . ..ottt e e e B-1
BOD Y . . e C-1
BRAKES - FRONT DISC . . . oottt ettt e e e et et e e e e e e e e e e e D-1
BRAKE S . ...ttt E-1
7.1 = P F-1
CARBURETOR AND CHOKE . . . . .ottt ittt ettt e et e e e et et e s G-1
CLUT CH ettt e e et e e e H-1
DIRECTION SELECTOR. . . . .ttt t ettt ettt et e e ettt e e e e J-1
ELECTRICAL. . . .\ttt ettt e e e e e e e e e e e e e e K-1
ENGINE AND MUFFLER. . . . ..ottt ettt e e ettt e e e e e e L-1
ENGINE MOUNTING. . . o oottt ettt et e e e e e e e e e e e e e e M-1
FRONT SUSPENSION/STEERING. . . . .ottt ittt ettt e e et e e e N-1
FUEL SYSTEM . ..ttt ittt ettt e et e e e e e e e e e e e e e P-1
REAR AXLE . . ittt Q-1
REFRESHER UNIT .. oottt e e e et e e e e e e e e e R-1
REAR SUSPENSION . .ttt ittt e e e e e e e e e e e S-1
SEATING . . ettt et T-1
STARTER / GENERATOR . . ...\ttt ittt ettt e ettt e e e e U-1
TRUCK BED, PLASTIC . . . .ottt ettt e et e e e e e e e e e e e e W-1
WEATHER PROTECTION . . .ttt ettt et e e e e e e e e e e e e s Y-1
WHEELS AND TIRES . . . ..ottt ittt ettt e e e et e e e e e e e e Z-1
SPECIALTY PRODUCTS . . . oottt ettt et et e et e e e e e e e e APPENDIX A-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
® Contains a listing of specialty products and options/accessories

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
® Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

Ref Acl 6-1

1 - Includes Items 3 - 45

Page A-1

Service Parts Manual




ACCELERATOR

Governor

38
Accelerator
Cable

RefAcc 21-2

Page A-2

Service Parts Manual




ACCELERATOR

To
Carburetor
Timing 68
Belt Cover

on Engine

Ref Acl 6-3

Page A-3 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72717-G05 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 = 45) .....oveeeeeeeseeeeereeenneane. 1
2
3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)................ 1
4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...verveeeeeeeeeeeeeeeeseeseeeseeseeeeseesneennes 6
6 27512-G01 ACCELERATOR PEDAL PAD......ovuiveeeeeeeeeeeeeeeeeeeese oo 1
7 * ACCELERATOR PEDAL........veeeeeeeeeeeeeeeseeesesseesess s seeeseseeeeeseee. 1
8 17838-G1 NYLON BUSHING ... eeeeeeeeeeee e eee s ene 3
9 74432-G01 PEDAL PIVOT PIN ..o eeseee e ee e se e eeeeeeeeeene 1
10 12064-G6 PUSH NUT, 9/32" ... ee e eeeeeene. 1
11 10386-G3 CLEVIS PIN, 5/18" X 1" LG verveeeeeeeeeeeeeeeeeeeeeseeeeeseesseessese s see e seeeseees 1
12 17255-G1 TEFLON WASHER, 5/16" ......ceoeeoeeeeeeeeseeeseeeeeeeeeeeeeeeeeeseese e sseeseee 1
13 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...veoeveeeeeeeeeeeeeeeeeseeeeeseeseee s 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE).........oiveoeeeeeeeeeeeeeeseeeeeee e s, 1
17 | 00532-G4 LOCK NUT, 5/16 = 2. ene 2
18 | 72072-GO1 ACCELERATOR ROD ......oeoieeeeeeeeeeeeseeeeeeeeeeeeeeeeeseeesesseeseeeseesess s esee 1
19 17677-G2 SPRING RETAINER ......vveieeieeseeeeeeeeeeeeeeeeeeeesesseesseese e se s seeeeeseseseesseeeees 1
20 | 73046-GO1 COMPRESSION SPRING ......ocoveoeeeeeeeeeeeeeeeeseeeeeeeeeseeeeeeseeseee s 1
21 17979-G1 ACCELERATOR ROD BUSHING........veeveeeeeeeeeeeeeeeeeeeeeeeeeseseeeeseeseeeseeeenes 1
22 17677-G1 SPRING RETAINER ......ooveieeieeieeeeeeeeeeeeeeeeeeeseeseeess e se e see e seeeeeeeseseeseenees 1
23
24
25 72716-GO1 MICRO SWITCH CAM ... e eeeeeene. 1
26 | 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG cvverveeeeeeeeeeeeeeeeeeeseeeeeeessess s eseeeneees 1
27 15126-G1 LOCK NUT, 5/16 = 24....eoeeoeeeeeeeeeeeeeeeeeeeeeeesee s seeeennee 1
28 | 25853-G03 PEDAL BOX AND COVER ......ovoveieeeeeeeeeeeeeeeesee e eeeeeeeeeseeeeeeesne. 1
29 01051-GO1 SCREW, #8 - 16 X 1/2" LG cvveoveeeeeeeeeeeeeeeeeeeeeeeeeee e seeeeeeseneesnenees 4
30 | 00684-G6 SCREW, #8 - 32 X B/4" LG cvveoveeeeeeeeeeeeeeeeeeeeseeeeeseeseeeseee e seeeeeeseseesneeeees 4

Service Parts Manual Page A-4



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 | 25861-GO1 MICRO SWITCH ... eeeee e s ses s ees e 1
33 | 01050-GO1 SCREW, #4 = 20 X 5/8" LG ...ooverreeeeeeeeeeeeeeeeeeeeeesesseeeseseessseesssessseseseseseeeees 2
34 | 72201-Go4 WIRE HARNESS (PEDAL BOX) ......ooveeeeeeeeeeeeeeeeeseseeeeeesesesee s eeseseenen 1
35 | 17313-G1 LOOM FLEX (BULK).....oeeoeeeeeeeeeeeeeeeeeeseeseeeeeeeeeeeeeees e eeseseeee e eseseeee AR
36 | 17618-G1 WIRE TIE oo eeeeseeeeeeeeeeeeee e s see e eee e ees s s s eee e ees s 2
37

38 | 72713-Go2 ACCELERATOR CABLE ..o eeee oo eesee s 1
39

40 | 72706-GO1 ACCELERATOR CABLE BUSHING .......cveeeeeeeeeeeeeeseeeeeseeseseeseseseeeeseeeesees 1
41 72707-GO1 COMPRESSION SPRING ....oceeoveeeeeeeeereeeeseeeeeseeseeeseseeseseeeseeseseeseseeseseesen 1
42 | 25727-G02 CUP WASHER ...t eee e eesee e seeee e eeees s see s 1
43 | 00734-G5 LOCK NUT, #10 = 821 eeee e seeeeee s see e 1
44

45 | 70116-G02 ACCELERATOR PEDAL BRACKET ......ooveeeeeeeeeeeseseeeseeeeeeeeseseseseeseseneees 1
46 | 00715-G2 BOLT, 5/16 = 18 X 13/16" LG ..rveoveeeeeeeeeseeeeeeeeeeeeeeeeeseeeeee s 4
47 | 70135-GO1 | PEDAL PIVOT COVER .....oemieeeeeeeeeeeseeeeseeeeeseeseseseeeeeeeeseeeees e seseeseseeseee e eenees 1
48

49 | 72701-G02 | ACCELERATOR CABLE MOUNTING BRACKET ......oiveoreereeereeeeesesereesesesenes 1
50 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ........oiveoeeeieeeeseeereseeseseseeeeeeeeseeeeeseeeseseseseseeseeeeenees 2
51 72703-G02 | THROTTLE CABLE MOUNTING BRACKET .....ooveiveeeeeeeeeeeeeeseeeeseseseseeeenenes 1
52 | 26830-G02 | LOCK NUT, M8 X 1.25 MM ........oieeoreereeeeseeereseeseseeseseeeeeeseeeeeseeseseseseesseeeseeeeenees 2
53

54

55 | 72708-GO1 | GOVERNOR ARM w.....omiieeeeeeeeeeeeeeeeeeeeeeeeseseeseeeesseeeeseese s seseeseseees e ses e senees 1
56 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......coiveoreereeereeereseeseseeseseeeseeeseeeeeseeseseseseesseeesseeeenees 1
57

58 | 11845-G3 CLAMP ... ee e 1
59 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......coiveoeeeieeeeseeereseeseseeseeeeeeeeeseeeeeseeeesesesesseeeseeeesnees 1
60

Page A-5

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 72055-G01 ACCELERATOR CABLE BRACKET ......ooiiiiiieiiieree et 1
62 17618-G1 WIRE TIE .o e e s 1
63
64
65 72705-G02 GOVERNOR COVER ..ottt e 1
66
67 00915-G1 BONDED WASHER, 1/4" ... e e 2
68 14601-G11 RIVET, 3/16" X 9/16" LG ..o 2
69
70 72714-GO1 THROTTLE CABLE ... ..ottt 1
71 17618-G1 WIRE TIE .o e 1

Service Parts Manual

Page A-6




AIR FILTER

)
f 10 - Includes Items 11 - 14
|

LT g
g =>

Front of Vehicle

a*

w

Ref Air 21-1

Page B-1 Service Parts Manual



AIR FILTER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72416-G01 | INLET ADAPTER w..ooveeieeeeeeeeeeeeeeeeeeeeeseeees e ees s seeeeeeseee s ses e se s see e eee e senens 1
2 72415-GO0T | GASKET ceoieeeeeeeeeeee e eeeee e ee e es e e es e ee e s s s s s eeeesees 1
3 71055-G01 | RIVET, 3/16" X B/8" LG veureereeeeeeeeeeereeeeseseeseseeseseeseseeseseesseeses e ssseeseseseseesseesesees 4
4 11391-G2 CLAMP ...t s e ee e 1
5 72637-G02 | HOSE (CONVOLUTED)......cioeeieeeeieeeeeeseeeseseeeeseseeeeeeeeeeseeseseseseeseeese e ees e seneas 1
6
7 11391-G1 HOSE CLAMP ...t eee e e e e ees s s e e s s ee s es e seseeee s 1
8 14601-G11 | RIVET, 8/16" X /16" LG cvverveeeeeeeeeeeeeseeeeeeeeseeeeeeeeeee e ees e see e seeee e 2
9 00915-G1 WASHER, #14 D ..o e es e see s ee e see e sese 2
10 | 72607-G01 | AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 14)............... 1
11 72598-GO1 AIR CLEANER CANISTER ......comveeeeeeeeeeeeeeeeeeseeseseeseeeesseeseseeseseseseeseseessees 1
12 | 72599-Gof AIR CLEANER COVER ......coveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s sese e senee e 1
13 | 72604-Go1 AIR CLEANER LATCH ..o seeeeeee e ees e sese e senees 2
14 | 28462-Go1 AIR CLEANER DUST COLLECTOR .....cooeeeeeeeeeseeeeseeeeeeeeses e seseseseeseeeeneees 1
15 | 28463-GO1 AIR CLEANER ELEMENT «...oooovereeeeeeeeeeeeeeeeseeeeseeseeeeseeeees e seseeseseeneees 1
16 | 11391-G7 HOSE CLAMP ... e eee e ee e ee e 1
17 | 72592-G01 | HOSE (AIR FILTER TO CARBURETOR) ......vouveeeeeeeeeeeeeeeeseseeseese e eene 1
18 | 11391-G6 HOSE CLAMP ...t ees s ee e ee s ses e 1
19 | 26727-G01 | CARBURETOR GASKET ...ooeeeeeeeeeeeeeeseeseseeseeeseseseseeseeeessseeeseeseseseseeseseesese 2
20 | 74498-G02 | CHOKE / THROTTLE BRACKET ..o iiieioeeeeeeeeeeeeeeeseeeeseeeesseeseseeseseseeeeseeeenees 1
21 74499-G02 | CHOKE THROTTLE COVER ......oeieeeieeeeeeeeeeeeseeeeeeeseseesseeeee s seseeseseseeeeenees 1
22 | 72591-GO1 | CARBURETOR ADAPTER ....ooioeeeeereeeseeeeeseeseseeseseeseseeseseees e seseeseseesseeeeseeenees 1
23 | 72151-GO1 | POV HOSE oo eeeeeee et eeeeeeeeee e see et s e ses e ee e ses e seseese e s ses e senens 1
24 | 23726-G11 | CARBURETOR MOUNTING SPACER .........cooveiieooeeeeeeeseeessessseesssesseeeseeeennes 4
25 | 00664-G7 WASHER, 1/4" ..ot eeee e ee e eee e ses e sese 2
26 | 13632-G1 NUT, MB X 1o ees e ses e eee e er s e 4
27 | 72605-GO1 | CARBURETOR BAFFLE. ......iveeieeeeeeseeeseeereseeseseseseeseseeseseeeseeseseeseseessseseseesesees 1
28 | 72514-G01 | STUD .o oo eee e ee e ee e s ses e ee e ee e senees 2
29 | 25532-Gf BOLT, M8 X 1.25 X 20 MM ..o eeeee e seeeeee 2
30

Service Parts Manual

Page B-2




AIR FILTER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32

33

34 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) .......ccccecuieneene 1
35 12547-G3 BOLT, M6 X TMM X 20MM LG .....coiiiiiiiiiieieee e e 1
36 00664-G7 LOCK WASHER, 1/4".....oeeee ettt 1
37 00559-G7 WASHER, 1/4" e 1
38 00415-G2 BOLT, 1/4 =20 X 1 1/4" LG ..o 2
39 00559-G7 WASHER, 174" . 2
40 14390-G4 LOCK NUT, 1/4 = 20 ..ottt 2

Page B-3 Service Parts Manual




AIR FILTER

Service Parts Manual Page B-4



BODY

Ref Bod 21-1

Page C-1 Service Parts Manual



BODY

N
Tl A
Révﬂ/wb *’*v\,?;,\:

\

~

60
65

Ref Bod 21-2

N

TGN
=i

Q

&

A

N X

Service Parts Manual

Page C-2



BODY

ASH TRAY
166 - Includes Items 167 - 170

167

HITCHES

Angle

Heavy Dut

; 146
Hitch 148
1447 —
A
145
150 o
Drop Angle y
Hitch 154
Drop Ball
Hitch
(G
155~ &3
156~
Drop Clevis
Hitch

Ref Bod 21-3

Page C-3 Service Parts Manual



BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70662-G01 | UPPER FLOORPAN (AXLE MOUNTED STEERING) ....covveeveeeeeeeeeeseeesseeenees 1
2 14601-G11 | RIVET, B/16" X /16" LG cvverveeeeeeeeeseeeeseeeeseeeeeeeeeseeeees s ses e seeee e ees e ses e 9
3
4 70451-GO1 | LOWER FLOORPAN ........ooeiveeeeeeeeeseeeseeeeseeeeeeeeeeee e eeseeseseeee s eseseas 1
5 14601-G11 | RIVET, B/16" X /16" LG overveeeeeeeeeeeeeeeseeeeseeee e eeeeees s see e seeee e een e 7
6 70452-G01 | ACCESS COVER ......coieeeeeeeeeeseeeeeeeeeeeeeeeeeeese e ses s ses e seseeeeeeeseeesesess e eesees 1
7
8 71151-G03 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) .....oooivveeeeenne. 1
9 71153-GO1 DEFLECTOR (PASSENGER SIDE) .......coveeieeeeeeeeeeeeeseeseeeseeeeseeesseeseneee 1
10 | 71154-Go1 DEFLECTOR (DRIVER SIDE)........cuveeieeeeeereeeseeeeseeeeeseeseeeeseseseeeeeseses e 1
11 00614-G5 SCREW, #8 = 18 X 5/8" LGi..eureeereerereereeeeseeeeeeeeeeseeeseeeseseeseeeseseesseeeeseeeeseeeee 6
12 | 71158-Gof INSTRUMENT PANEL INSERT (FOUR CUP) ..o 1
13
14 | 35964-GO1 | LABEL (SAFETY) (PICTOGRAPH)........iieiieeeeeeeeeeeeeeeeeeeseeeeeeeeeseeeseseseeeee 1
15
16
17 | 71413-G01 | SPLASH PANEL ...t eeeeeeeeeeeeeeeeee e ees e ees e eee 1
18 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG +.veeeveeeeeeeeeeeeeeseeeeeeeeeeeeeees oo 5
19
20 | 71115:GOT | VINYL TRIM oo sesee e ee e es e senees 2
21 71055-GO1 | RIVET, 316" X 1" LG eoreereeeeeeeeeeeeseeeesee e seeeeeeeeeeeee e ees s eese e ees s 10
22
23 | 714B8-G*™ | COWL (LX/SE) cerreeeeeeeeeeseeeeeeeeseeeeseseseeeseseseseeseeeessseseseeseeeses e seseesesesessesesesenees 1
24 | 74813-GO1 | NAMEPLATE (E-Z-GO) (OVAL).....oiveoieeeeeeeeeeeeeeeeeeeeeeeseseeseeeseeeeseseeesesesnees 1
25 | 28907-GO1 | NAMEPLATE (JACOBSEN) (OVAL) ......civeeiieeereeeeeeeeeseeseeeeeseeseseessseesseesseeenees 1
26 | 74401-GO1 | NAMEPLATE (CUSHMAN) (OVAL) ....ooovereeeeeeeeeeeseeeeseseeeeseeeeeeeeseseseseeseeeeenees 1
27 | 71055-GO1 | RIVET, 3/16" X 1" LG ceoreeeeeereeeereeeseseeseeeeeeeeseseeseseeseeeeesseesseeses e seseeseseseseesesesesees 9
28 | 71055-GO1 | RIVET, 8/16" X 1" LG ceoveeeeeeeeeeeeeeeeeeseeeeeeeeesee e seeeeeseeseee s sesee s s eee e 6
29 | 71338-GO1 | FENDER FLARE (DRIVER SIDE).......oiiuiieeeieeeeeeoeseeeeseseseeseeesseeseseseseeseseensees 1
30 | 71338-G02 | FENDER FLARE (PASSENGER SIDE)........oiieiieeroeeseeeeseeoseeeeseeeseseeeseeseseenee. 1

Service Parts Manual



BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 | 27166-G04 | FRONT SHIELD w..oooeooeeeeoeeeeeeeee e seeeeeeeeeeeeeeeeeseeeseeeseees s seeeseeeeeeee 1
33 | 70725-G02 | FRONT SHIELD BRACE ... ieoieeeeeeeeeseeeeeeeseeeseeeeeseseseesseeesesseesseeseseseseseeeeeeees 2
34 | 01038-GO1 | SCREW, 1/4 = 20 X 1/2" LG cv.oveeeeeeeeeeeeeeeeeeeeeeeeeeesee e e e 4
35 16469-G1 WASHER, 174" ... ee e ee e 2
36 | 01057-GO1 | RIVET, KTR, 1/4" X 1" LG iveieeeeesieeeeeeeeeeeeeeeeseeeeesseeseeess s sese s eeeeeeeeenee 2
37

38 | 74265-G02 | BUMPER ......ooeeooeeeoeeeeeeeeeeeeseeeeeeee e seee e se s ee e ese e eseese e 1
39

40 | 00570-G2 WASHER, 5/18" .....eeoeeeeeeeeeeeeeeeeeeeeeese s e eee e eeeseeee e se e es e se e eeseeeree 2
41 75048-G04 | SPACER, 1" w.oeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e eeeeee s s ee s e eeeeeseeeseeree 2
42 75048-G01 | SPACER, 1/2" ..o eeee e eeeeee e ee e ee e see 2
43 | 00905-G8 LOCK WASHER, 5/16" ......eoeeeeeeeveeeeeeeeee e e seee e eeeeeeeeeseeee e se e 4
44 | 01035-G02 | BOLT, 5/16 - 18 X 2 1/2" LG w.eeueeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeee e se e seeeseeeeene. 4
45

46 | 71101-GO1 | COWL SUPPORT BRACKET ......oeiveeeeieeeeeeeeeeeeeee e e eee e seee e 1
47 | 71102-G02 | SELF TAPPING SCREW, 1/4 = 20 X 1/2" LGiureovveeeereeeeeeeeeeeeseeseeeseeeeeeseeeene. 3
48 | 71055-GO1 | RIVET, /16" X 1 1/8" LG ceorveeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeess e eeeenee 1
49

50 | 75459-GO1 | GLOVE BOX DOORS (BOTH SIDES) ......oveoveieeoeeoeeeeeeeeeeesseesseeseeeseeesseesnee 1
51 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) .......ocveiveieeeeeeeeeeeseeseeeeeeeesseeeeseeseeesne 1
52 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE) .......ovueeeeeeeeeeeeneeeeeeeseeeeeeseeesneo. 1
53

54 | 600823 =TI (Y 1= L YOO OO 2
55 600817 LABEL (1200) .....eeeeeeeeeeeeeeeeeeeeseeeseeeeeseeeseeeeeeseeeseeeseeesse s se e seee e eeseeeneeene 2
56

57 | 74099-GO1 | LABEL, TILT WARNING PICTOGRAPH.........oivieeeieeeeeeeeseereeeeeeeeseeeeeesesee. 2
58

59 | 28915-G01 | LABEL (JACOBSEN HAULER™) (DRIVER SIDE)......ooiiveoeeeeeeeeeeeessesseneeann. 1
60 | 28915-G02 | LABEL (JACOBSEN HAULER™) (PASSENGER SIDE).......coovmiverivereeerereeennnne. 1

Page C-5

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 74099-G01 LABEL (1200) ....cetiieiee ittt et 2
62
63 75743-G01 LABEL (REFRESHER).....coo i 2
64
65 600811 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE)........ccccoeiiniienereieenee. 2
66
67
68
69 * SERIAL NUMBER PLATE ...t e 1
70
71 71439-G03 ROCKER PANEL (DRIVER SIDE).....cci i 1
72 71439-G04 ROCKER PANEL (PASSENGER SIDE) .......c.coioiiiiieeeeeee e 1
73 71424-GO1 FENDER SPACER (DRIVER SIDE) ......ooiiiiiiiiie e 1
74 71424-G02 FENDER SPACER (PASSENGER SIDE)......c.cociiiiiiieiieee e 1
75 71440-G03 BRACE (DRIVER SIDE).......ueiiiiie i 1
76 71440-G04 BRACE (PASSENGER SIDE) .......ciiiiiiiieie e 1
77 00789-G2 SCREW, #10 =24 X 1 1/4" LG .o 4
78 23726-G2 SPACER, 1/4" . e e 2
79 00660-G5 WASHER, #7100 4
80 14390-G10 LOCK NUT, #10 = 24 ... e 4
81
82 16705-G1 SCREW, 1/4 - 20 X 1" LG ..ottt 4
83 23726-G2 SPACER, 1/4" e 4
84 00559-G7 WASHER, 174" e e 4
85 14390-G4 LOCK NUT, 174 = 20 ...ttt 4
86
87
88 20271-G9 HOLE PLUG, 172" e 1
89
90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) .....cccctieiiiiiieniee e 1

Service Parts Manual



BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71977-G** SEAT SUPPORT PANEL (W/DRIVER SIDE LOUVERS)........ccccoooiiiiiiicee 1
92
93
94 10570-G10 RIVET, 5/32" X 9/168" LG ..o 8
95 71609-GO1 SEAT HINGE PLATE ..ttt 2
96 10570-G11 RIVET, 3/16" X 3/4" LG ...ttt 4
97 71674-GO1 SIDE PANEL (DRIVER SIDE) .......oeiiiiii e 1
98 71674-G02 SIDE PANEL (PASSENGER SIDE) .......ooiiiiiiiiee e 1
99 10570-G10 RIVET, 5/32" X 9/168" LG ....eei ittt e 4
100 10570-G12 RIVET, 1/4" X /2" LGi...oei oottt 4
101 16469-G7 WASHER, 1/4" e 4
102
103 70244-G03 SPLASH PANEL ..ottt 1
104 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ...eeoiiieieeee ettt 2
105 00438-G8 BOLT, 5/16 = 18 X 1" LG ..o 2
106 00559-G8 WASHER, 5/16" ... e e 2
107 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 2
108
109 74893-GO01 FENDER (DRIVER SIDE) .....oeiiiiieiiie e 1
110 74893-G02 FENDER (PASSENGER SIDE) .....c.ooiiiiiiie e 1
111 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE)......ccociiiiiieieee e 1
112 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) .......ccooiiiiieieeneeeeee e 1
113 14390-G4 LOCK NUT, 1/4 =20 et 4
114 00642-G7 WASHER, 174" e 8
115 00414-G6 BOLT, 1/4 =20 X 7/8" LG ...ooeieeieiie et 4
116 74890-GO01 REAR PANEL.... ..o e 1
117 71055-GO1 RIVET, B/16" X 1" LG ..ot 4
118 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ....cooiiieeeeee e 10
119 74891-G01 SEAT FILLER PANEL (DRIVER SIDE)....cceiiciiieiene e 1
120 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE) .......cccciiiiiiiienieeee e 1

Page C-7

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 10570-G10 RIVET, 5/32" X /168" LG ....eeiieieee et 6
122
123 74755-GO1 LABEL (E-SHIELD™) ... e 1
124
125 74348-G02 HITCH RECEIVER ...t e 1
126 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG c.eeeieee et e 4
127 00922-G3 WASHER, 7/16" ... 4
128 00734-G1 LOCK NUT, 7/16 = 14 ..o 4
129 00198-G8 SCREW, 5/16 = 18 X 1" LG ...ooei it 1
130 00559-G8 WASHER, 5/18" ...ttt sttt e 1
131 11098-G6 LOCK NUT, 5/16 = 18 ... e 1
132 74338-G02 CLEVIS HITCH. ... 1
133 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG ..o 1
134 19314-G1 COTTER PIN, 2 1/2" LGi..eeiieieee ettt 1
135
136 21317-G01 CLEVIS PIN, 5/8" X 3" LGi...oeiii e 1
137 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi.....eeiiieeeie e 1
138
139 74339-G02 ANGLE HITCH ..o e s 1
140 21317-G01 CLEVIS PIN, 5/8" X 3" LGi. .o 1
141 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi.....eeieieieeeeeeeee e 1
142 74351-G02 HEAVY DUTY HITCH ..ot 1
143 31757-G1 HITCH BALL, 1 7/8" . e 1
144 00566-G6 LOCK WASHER, 3/4"...... e 1
145 00702-G11 NUT, 3/4 = 16 1
146 21317-GO01 CLEVIS PIN, 5/8" X 3" LG ..ottt ettt 1
147 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...oee e 1
148 74489-G02 DROP ANGLE HITCH ... 1
149 21317-G01 CLEVIS PIN, 5/8" X 3" LG .ottt 1
150 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...ceeiiiieeieeeteeeee e 1

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 74491-G02 DROP BALL HITCH ... e 1
152 21317-GO01 CLEVIS PIN, 5/8" X 3" LG ..eeiiiieiiie ittt 1
153 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...oee e 1
154 31757-G1 HITCH BALL, 1 7/8" ... e 1
155 00566-G6 LOCK WASHER, 3/4"......co et 1
156 00702-G11 NUT, 3/4 = 16 ettt 1
157 74495-G02 DROP CLEVIS HITCH ... e 1
158 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
159 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi.....eei e 1
160 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGttt 1
161 19314-G1 COTTER PIN, 2 1/2" LGt 1
162
163 70440-G04 SEAT FRAME ... e 1
164 00715-G2 SCREW, 3/8 - 18 X 1/4" LG ...eeiiieeieeeee ettt e 2
165
166 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 167 - 170) ...ccoiiiiiiiieiieeeecee e 1
167 27731-G01 ASH TRAY e e e 1
168 27736-G01 GASKET ettt 1
169 75108-G02 BRACKET ...t 1
170 00100-G4 SCREW, #10 - 18 X 1/2" LGi..c i 4
171
172 600496 BATTERY TRAY .o 1
173 00715-G2 BOLT, 5/16 - 18 X 13/16" LG .. 2
174 00438-G8 BOLT, 5/16 - 18 X 1" LG .. 2
175 00571-G2 WASHER, 5/18" ... 2
176 11098-G6 LOCK NUT, 5/16 = 18 ...ttt et 2

Page C-9 Service Parts Manual




BODY

Service Parts Manual Page C-10



BRAKES - FRONT DISC

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Part of Frame

Page D-1 Service Parts Manual




BRAKES - FRONT DISC

\\ \ 53 - Includes ltems 54 - 80

\\ 56 - Includes ltems 57 - 59
\

|
W\
\ o\
\
\
\
\\\ _—
- \ \ =
\\\\\;;/////////

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

v
—

Ref Brh 21-2

Service Parts Manual Page D-2



BRAKES - FRONT DISC

90 - Includes ltems 91 - 103
105 - Includes ltems 93 - 103, 106, 107
108 -Includes Items 94 - 97, 103

Ref Brh 21-3

Page D-3 Service Parts Manual



BRAKES - FRONT DISC

AT9INISSY HOLVNLOV
IMVH9g OSI1ad LNOHd

€CL- 9L sepnpoul - GLL

9[0IyaA\ JO U014

Ref Brh 21-4

Page D-4

Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

1 74723-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 11) veeeeeeeeeeeeeeeee e seeee e eeee e ees s 1
2 70681-GO1 TORSION SPRING ......ceeoveeeeeeeeeeeeeseeeseeeeseeeeeseeeesee s seseseseese s ees e ees e eesees 2
3 70682-GO1 PIVOT PIN oot ee e s esee s es e e ses s eeeeees e eeseese s 1
4 01071-GO1 PUSHNUT, 5/16" ..o seeeeeeee e eeeee e e s ees e see s 1
5 * BRAKE PEDAL ......coovoeeeeeeeeeeeeeseee e eee e eeeeees e ses e seeee s ee e ees s s 1
6 74724-GO1 PARK BRAKE PEDAL ......ooeeoeeeeeeeeeeeeeeeeeeseseseseeeeseeeees e ses e seseseeeees s 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) veoeeeeeeeeeeeeeeeseseeseeeeseeeeseeeeeseeseseeseseessseseseeseseeees 1

8 * SERVICE BRAKE PAD ......cveoioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeseee s 1
9 * PARK BRAKE PEDAL PAD .....coveieeeeeeeeeeseeeeeeees e seeeeeeeeeeeeeeen 1
10 | 15766-G1 OVAL RIVET, 3/16" X 15/32" LGi...c.vereeeereeeeeeeseeeeseeeseeeeseseseeeeseeeesseeee. 9
11 20835-G1 WASHER, TEFLON, 3/8" .....oeeeeeeeeeoeeeereseeseeeeseseeeeseesseeees e seseeseseesssesesesesees 2
12 | 70582-GO1 | SHOULDER BOLT, 3/8 - 16 X 4" LG ...veeiveeieeeeeeeeeeeseeeseeeeeeeeeeeseees s 1
13 | 70581-GO1 | FLANGED BUSHING ......veoeeeeeeeeeeeeeeeseeeeeseeseeeeeseseseseeesseeees s ses s 2
14 | 70676-G01 | TORSION SPRING w...o..covereeeeeeeeeeeeeseeeseeeeseeseseseseseeeeseeeeeseeees e eeseeseeeeseeees e 1
15 | 00643-G1 WASHER, 3/8" ....eoeeeeeeeeeeeeeeeeeeseeeeses e eeseeeesee e s ees e ses e eee e seseeeeseses e seeeeeeeeesese 1
16 | 11098-G5 LOCK NUT, B/8 = 16 -..eeoeeeeeeeeeeeeeeeeeeee e eeeeeee e eee s ees e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......cveeriverrerererenens 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..o eeses e seeeesee e eeses e 1
20 | 11098-G9 LOCK NUT, 5/16 = 2. eee e 1
21
22 | 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ..| 1
23 | 28082-GO1 EQUALIZER BRACKET ......eeoeeeeeeeseeeseeeseseeseeeeseeeeseeeees e seseeseseeseseeeseeses e 1
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER ........oveeeeeeeeeeeeeeeeeeeeeee s 2
25 * BRAKE CABLE (DRIVER SIDE).......eeiveeeieeeeeseeeeseeeeeseeeeeeseeeeseeeees e 1
26 - BRAKE CABLE (PASSENGER SIDE).......eeeveeeeereeeeeeseeseeeseeeseeeeseeses e 1
27
28 | 01111-G01 | RETAINING RING, S.S. .ooveeieeeeeeeeeeeeeeeeeeeseseeseeeseeeeseeeseee s seseeseseeesse e 4
29

Page D-5

Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG .o eeeeeeeeseesee e eeeeeeseeeseee e se e 3
31 10387-G3 COTTER PIN, 3/32" X B/4" LG ..e.veeeeeeeeeeeeeeeeseeseeseeeseeeeeeeeeeeeseeeseseess e 3
32 10386-G3 CLEVIS PIN, 5/16" X 3/4" LGi..oveoveoeeeeeeeeeeeeeseese oo eeeeeeeeeeseeeseesseesessesseess e 2
33
84 | 70B01-GO1 | KICK-OFF LINK.....ooooeieeeeeeeseeeseeeeeeeeeeeeeeeeseeseee e e seee s eeeeeeseess e eeeee e 1
35 17838-G1 NYLON BUSHING ... eeeeeeeeeeeeeeeeeeeeeseeeseeeesee s seee e seeeeseeeneesse 2
36 | 20835-G1 TEFLON WASHER, 3/8" .....eeoeeeeereeeeeeeseeeeeeeeeeeeeeeeeeessessesseess e ss s eeseneees 2
37 | 00559-G8 WASHER, 5/16" .....eeoveeeeeee e eeeeseee e e e se e eeeeeee e see e e ee e seee e 2
38 10387-G3 COTTER PIN, 3/32" X B/4" LG ....veoeeeeeeeeeeeeeeseeeeeee e eeeeeeeeeeeeeseeeeeeeese e 2
39 70098-G01 | KICK-OFF CAM PIVOT ...cooeoieoeeeeeeeeeeeeeeeeeeeeeeeeeeseee e ss e seeesne 1
40 10097-G6 FLANGED BEARING ..ot eeseeeeeeeeeeeeeeeess e e eeseees s s 2
41 70587-G01 | KICK-OFF CAM.......oveeeeeeeeeeoeeeeeeeeeeee e seeeeeeeesee e s se e eeee 1
42 71215-G01 | SETSCREW, 1/4 = 20 X 1/2" LG w-eeeeeeeeeeeeeseeseee e 2
43 14134-G4 SPACER . ..ottt ee et ee e 1
44
45 70113-G01 | ADJUSTABLE BUMPER .........ooiveoeeeeeeeeee e eeeeseeessee s eee e seeeeee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 ....eeoeeeeeeeeeeeeeeeeeee e e eseeeeee s ee e es e 1
47
48 | 70080-GO2 | CATCH BRACKET w..ooeeeeeeeeeeeeeeee e eeeeee e eeeeeeeeeeeeee s ee st eees s s s eeseseeeeeeee 1
49 00141-G8 BOLT, 1/4 = 20 X B/4" LG veoveoeeeeeeeeeeeeeeeeeeee e eeeese e seee e 2
50 | 00891-G2 LOCK NUT, /4 = 20 ... es e ee e 2
51
52
53 | 74874-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......coovveeeeeeeeeeeeseeeeeseeeeeeseeeee e seeeee e 1
54 * BRAKE PEDAL ......coeeeeeeeeeeeeeeeeeeeee e se e ee s se s eeeees e se e ss e eeeee 1
55 74724-G01 PARK BRAKE PEDAL .......ceeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo seeeeenee 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ........ 1
57 * SERVICE BRAKE PAD ... eeee e ene e 1
58 * PARK BRAKE PAD ........oiveieeeeeeeeeeeee e seee e eeeeeeeeeseesesee s 1

Service Parts Manual Page D-6



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 15/32" LGi.....occiiiiieeee e 9
60
61 70258-G03 BRAKE PEDAL PLATE ... oot 1
62 70682-G01 PIVOT PIN ..o 1
63 70681-GO1 TORSION SPRING ... .ooiiiiiieiie e 2
64 01071-GO1 PUSHNUT, 5/16" ...ttt e 1
65 00737-G8 SCREW, #10 =24 X 1" LG eeriioeeeeeee e s 4
66 00739-G1 RUBBER NUT, #10 - 24 ... 2
67 74535-G01 BRAKE PEDAL STANDOFF .......oooiii e 2
68 27137-G01 CONICAL SPRING .....coiiiiieieiteiee ettt 2
69 14390-G10 LOCK NUT, #10 - 24 s 2
70 10606-G8 MICRO SWITCH ... 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi..coeieee e 2
72 00559-G5 WASHER, #10 ..t 2
73 00559-G3 WASHER, #6 ... 4
74 00565-G3 LOCK WASHER, #6 ... 2
75 00525-G5 NUT, #6 - B2 .o e s 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......cccootiiieiiieniee e 2
77 20835-G1 WASHER, TEFLON, 3/8".... e 2
78 14628-G1 FASTON TAB ... e 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....coiiiiiieiie e 1
80 17618-G1 WIRE TIE ..o e 3
81
82 74731-G02 SPRING PLATE (PASSENGER SIDE)......cccooiiiiiiiiieieeceeee e 1
83 74731-GO1 SPRING PLATE (DRIVER SIDE) ..ot 1
84 74730-GO1 FOUR LINK ROD ... .oooiiiiiierie ettt 2
85 01084-GO1 LOCK NUT, M10-1.25.... e e 4
86 74736-G01 BRAKE LINE......coiii e 1
87 01038-G01 SCREW, 1/4 - 20 X 11/16" LGi...oeieieeeeee e 1
88 74875-G01 WIRE RETAINER ... 2

Page D-7 Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

89
90 | 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91 = 103)...eeeeeeeeeee e seeeeeeeeees e eesee e seeee s ees s 1
91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) «...cooveieeeeeeeeeeeseeeeeseesseeeseseseseeen 1
92
93 | 12093-G1 SLOTTED NUT et ee e eee s ees e sese e 1
94 | 74864-GoO1 DRIVE FLANGE STUD .....coevoeeeeeeeeeeeseeeseeeseseeeeeeeseeeees s seeeeseeeeeeeeees e 4
95 | 11750-G2 ROLLER BEARING ... eeeeseesee e seee e seeeeseseeesseees s ses e seseesese 2
9% | 51141-G1 BEARING RACE ........eoiveoeeeeeeeeeeeeeeeeeeee e ee e eee s see e sen e 2
97 | 74673-Go1 DISC BRAKE HUB...........cooeeeeeeeeeeeeeeeeeee e eee e ees e see e seeee e sen e 1
98 | 70648-GO1 FLANGED BEARING ......overeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e ses e seseseee e ees s 1
99 | 00566-G1 WASHER, 3/8" ....eeoeeeeeeeeeeeeeeeeeeeseeeesee e seeeeseee s ses e ses e eee e se s eeseses e seeeeseeesere 2
100 | 00426-G8 BOLT, B/8 = 16 X T weoveeeeeeeeeseeeeeeeeeeeeeeeee s eese e seeee e ees e eee s ee e eenees 2
101 | 70749-Go1 BEARING ......oeeeeeeee e eeeeeeeee e eeee e esee e es e e s see e eee e se s ees e eer e 1
102 | 00798-G8 COTTER PIN oot eeee e s e ee e es e ees s s see s seeans 1
103 | 25146-G1 GREASE SEAL....ceoeeeeeeeeeeeeeeeeeeeeeeeeee e es s ees e see e eeseese s ee s ee s ses e 1
104 | 74733-G02 | CALIPER (DRIVER SIDE)........ioeeooeeoeeeeieeeeseeeeeeeeeseeeeseeeeeeseseeeeseeseses s eeee 1
105 | 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 106, 107).....veeveeeeeeeeeeseeeesseeeseseeeeseseeseseseeeee 1
106 | 602158 DISC BRAKE SPINDLE (PASSENGER SIDE)........eoveeeeereeerreeeeeseererene. 1
107
108
109 | 70745-GO1 | KINGPIN TUBE ....coveomiveeieeeeeeeeeeeeee e ees e seeee s e ees e ees s s ses e 2
110 | 70754-GO1 | THRUST WASHER ......eoiveeeeeeeeeeeeeeeeeseeeeeeeeeeeeees e ses e ses e seeeee e s s seneeees 2
111 | 00560-G3 WASHER, 1/2" +. oo eeeeeees e eee s eee e e ses e eeeeese e eee e ses e seeeees e sese 4
112 | 14390-G6 LOCKNUT, /2 = 13 oo eee e eee e eeee e 2
113 | 00407-G6 CAPSCREW, 1/2 = 13 X 8" LG ...oeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeseeseseeseeeeseseess s 2
114 | 74733-GO1 | CALIPER (PASSENGER SIDE) ... ... ieeoreeeereeseeeseeeeseeeeeseeesseeeeseeeseeeeseseseeeesn 1
115 | 74702-Go1 | FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 = 133)....-veoeeeeeeereeeeseeeeeseeseseseseesesesseeeseseseseeseseesesenee 1
116 | 10387-G3 COTTER PIN, 3/32 X B/4" LGiu..ooveeeeeeeeeeeeeeeeeeeeeeeeeseeeseeesesee s seseeseeeenenes 1

Service Parts Manual Page D-8



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
117 17838-G1 NYLON BUSHING ..o 1
118 10386-G3 CLEVIS PIN, 5/16 X 1" LGttt 1
119 74753-GO1 UPPER ACTUATOR PIVOT ... s 1
120 70581-G02 ACETAL BUSHING ..o 4
121 74711-GO1 SHOULDER BOLT ..ottt 1
122 00560-G3 WASHER, 172" .o 1
123 13437-G3 BOLT, 1/2 - 13 X 8" LG 2
124
125 800697 LOCKNUT, 5/16 = 18t 2
126 74742-G01 MASTER CYLINDER.......coei it 1
127 74703-GO1 BRAKE ACTUATOR ASSEMBLY HOUSING.........cccoiiiiiiiee e 1
128 11098-G5 LOCKNUT, 3/8 = 16, 1
129 00679-G1 WASHER, 3/8" STAINLESS ...t 1
130 74707-GO1 LOWER ACTUATOR PIVOT ...ttt 1
131 10385-G4 CLEVIS YOKE ...t 1
132 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER........ccooiiieeee 1
133 01038-G01 SCREW, 1/4 -20 SWAGEFORM ......cocciiiiiiiieiee e 4
134
135 00414-G8 BOLT, 1/4 =20 X 1 1/4" LG ..o 4
136 00891-G2 LOCKNUT, 1/4 = 20 ... 4
137
138 10387-G3 COTTER PIN, 3/32 X 3/4 ...ttt 2
139 20835-G1 WASHER, NYLON .. 1
140 17838-G1 NYLON BUSHING ... 2
141 74865-G01 ACTUATOR LINKAGE ......oo oo 1
142 00771-G5 WASHER, 3/8" ... ettt e 1
143 74917-GO1 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 = 145) ..o 1
144 * BRAKE PADS ... .o e 2
145 * BRAKE PAD RETAINER PINS ... 2

Page D-9

Service Parts Manual




BRAKES - FRONT DISC

Service Parts Manual Page D-10



BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brk 6-1

Page E-1 Service Parts Manual



BRAKES

\\ \ 53 - Includes Items 54 - 80

\\ 56 - Includes Iltems 57 - 59

\

\\ \‘\\

\

\ \\ =

\ \_ _—
\\\\i:;/// /// g

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 6-2

Service Parts Manual Page E-2



BRAKES

Ref Brk 6-3

9L ‘GLL swey sepnoul - L1
201 ‘101 sway sepnjoul - 00+
G6 ‘¥6 Swal sepnjoul - €6

S6 ‘¥6 swel sepnjoul - 26

16 - /8 Swa}] s8pnjou] - 98

G8 swa}| sepnjou| - 8

€6 - ¥8 SWa}| sepnjou| - €8
26 - ¥8 swa}| sepnjou| - ¢8

101
Gl

S[QIYSA JO Juoi4

)

Service Parts Manual

Page E-3



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

1 70612-G02 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10)..ceeoeeeeeeeeeeeee e seeeeseeeeeeeeees e seee e ees s 1
2 70681-GO1 TORSION SPRING ......ceeoveeeeeeeeeeeeeseeeseeeeseeeeeseeeesee s seseseseese s ees e ees e eesees 2
3 70682-GO1 PIVOT PIN oot ee e s esee s es e e ses s eeeeees e eeseese s 1
4 01071-GO1 PUSHNUT, 5/16" ..o seeeeeeee e eeeee e e s ees e see s 1
5 * BRAKE PEDAL ......coovoeeeeeeeeeeeeeseee e eee e eeeeees e ses e seeee s ee e ees s s 1
6 70611-G02 PARK BRAKE PEDAL ......ooeeoeeeeeeeeeeeeeeeeeeseseseseeeeseeeees e ses e seseseeeees s 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) veoeeeeeeeeeeeeeeeseseeseeeeseeeeseeeeeseeseseeseseessseseseeseseeees 1

8 * SERVICE BRAKE PAD ......cveoioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeseee s 1
9 * PARK BRAKE PEDAL PAD .....coveieeeeeeeeeeseeeeeeees e seeeeeeeeeeeeeeen 1
10 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi...reereeeeeeereeeeeeeeeseeeeseeeeeeseeeeeeeeeseeseneeen 9
11
12 | 70582-GO1 | SHOULDER BOLT, 3/8 - 16 X 4" LG ...veeiveeieeeeeeeeeeeseeeseeeeeeeeeeeseees s 1
13 | 70581-GO1 | FLANGED BUSHING ......veoeeeeeeeeeeeeeeeseeeeeseeseeeeeseseseseeesseeees s ses s 2
14 | 70676-G01 | TORSION SPRING w...o..covereeeeeeeeeeeeeseeeseeeeseeseseseseseeeeseeeeeseeees e eeseeseeeeseeees e 1
15 | 00643-G1 WASHER, 3/8" ....eoeeeeeeeeeeeeeeeeeeseeeeses e eeseeeesee e s ees e ses e eee e seseeeeseses e seeeeeeeeesese 1
16 | 11098-G5 LOCK NUT, B/8 = 16 -..eeoeeeeeeeeeeeeeeeeeeee e eeeeeee e eee s ees e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......cveeriverrerererenens 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..o eeses e seeeesee e eeses e 1
20 | 11098-G9 LOCK NUT, 5/16 = 2. eee e 1
21
22 | 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ..| 1
23 | 28082-GO1 EQUALIZER BRACKET ......eeoeeeeeeeseeeseeeseseeseeeeseeeeseeeees e seseeseseeseseeeseeses e 1
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER ........oveeeeeeeeeeeeeeeeeeeeeee s 2
25 * BRAKE CABLE (DRIVER SIDE).......eeiveeeieeeeeseeeeseeeeeseeeeeeseeeeseeeees e 1
26 - BRAKE CABLE (PASSENGER SIDE).......eeeveeeeereeeeeeseeseeeseeeseeeeseeses e 1
27
28 | 01111-GO1 | RETAINING RING, (STAINLESS STEEL) ....vveveeieeeeeeeeeeeseseseeeesseeeseeeeeenenes 4
29

Service Parts Manual

Page E-4



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG .o eeeeeeeeseesee e eeeeeeseeeseee e se e 3
31 10387-G3 COTTER PIN, 3/32" X B/4" LG ..e.veeeeeeeeeeeeeeeeseeseeseeeseeeeeeeeeeeeseeeseseess e 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi..oveoveoeeeeeeeeeeeeeseese oo eeeeeeeeeeseeeseesseesessesseess e 2
33
84 | 70B01-GO1 | KICK-OFF LINK.....ooooeieeeeeeeseeeseeeeeeeeeeeeeeeeseeseee e e seee s eeeeeeseess e eeeee e 1
35 17838-G1 NYLON BUSHING ... eeeeeeeeeeeeeeeeeeeeeseeeseeeesee s seee e seeeeseeeneesse 2
36 | 20835-G1 TEFLON WASHER, 3/8" .....eeoeeeeereeeeeeeseeeeeeeeeeeeeeeeeeessessesseess e ss s eeseneees 2
37 | 00559-G8 WASHER, 5/16" .....eeoveeeeeee e eeeeseee e e e se e eeeeeee e see e e ee e seee e 2
38 10387-G3 COTTER PIN, 3/32" X B/4" LG ....veoeeeeeeeeeeeeeeseeeeeee e eeeeeeeeeeeeeseeeeeeeese e 2
39 70098-G01 | KICK-OFF CAM PIVOT ...cooeoieoeeeeeeeeeeeeeeeeeeeeeeeeeeseee e ss e seeesne 1
40 10097-G6 FLANGED BEARING ..ot eeseeeeeeeeeeeeeeeess e e eeseees s s 2
41 70587-G01 | KICK-OFF CAM.......oveeeeeeeeeeoeeeeeeeeeeee e seeeeeeeesee e s se e eeee 1
42 71215-G01 | SETSCREW, 1/4 = 20 X 1/2" LG w-eeeeeeeeeeeeeseeseee e 2
43 14134-G4 SPACER . ..ottt ee et ee e 1
44
45 70113-G01 | ADJUSTABLE BUMPER .........ooiveoeeeeeeeeee e eeeeseeessee s eee e seeeeee e 1
46 11027-G1 LOCK NUT, 5/16 = 18 ....eeoeeeeeeeeeeeeeeeeeee e e eseeeeee s ee e es e 1
47
48 | 70080-GO2 | CATCH BRACKET w..ooeeeeeeeeeeeeeeee e eeeeee e eeeeeeeeeeeeee s ee st eees s s s eeseseeeeeeee 1
49 00414-G6 BOLT, 1/4 = 20 X B/4" LG veoveoeeeeeeeeeeeeeeeeeeee e eeeese e seee e 2
50 | 00891-G2 LOCK NUT, /4 = 20 ... es e ee e 2
51
52
53 | 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......coovveeeeeeeeeeeeseeeeeseeeeeeseeeee e seeeee e 1
54 * BRAKE PEDAL ......coeeeeeeeeeeeeeeeeeeeee e se e ee s se s eeeees e se e ss e eeeee 1
55 70611-G02 PARK BRAKE PEDAL .......ceeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo seeeeenee 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ........ 1
57 * SERVICE BRAKE PAD ... eeee e ene e 1
58 * PARK BRAKE PAD ........oiveieeeeeeeeeeeee e seee e eeeeeeeeeseesesee s 1

Page E-5

Service Parts Manual




BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ....cc it 9
60
61 70258-G03 BRAKE PEDAL PLATE ... oot 1
62 70682-G01 PIVOT PIN ..o 1
63 70681-GO1 TORSION SPRING ... .ooiiiiiieiie e 2
64 01071-GO1 PUSHNUT, 5/16" ...ttt e 1
65 00737-G8 SCREW, #10 =24 X 1" LG eeriioeeeeeee e s 4
66 00739-G1 RUBBER NUT, #10 - 24 ... 2
67 74535-G01 BRAKE PEDAL STANDOFF .......oooiii e 2
68 27137-G01 CONICAL SPRING .....coiiiiieieiteiee ettt 2
69 14390-G10 LOCK NUT, #10 - 24 s 2
70 10606-G8 MICRO SWITCH ... 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi..coeieee e 2
72 00559-G5 WASHER, #10 ..t 2
73 00559-G3 WASHER, #6 ... 4
74 00565-G3 LOCK WASHER, #6 ... 2
75 00525-G5 NUT, #6 - B2 .o e s 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......cccootiiieiiieniee e 2
77
78 14628-G1 FASTON TAB ... e 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....coiiiiiieiie e 1
80 17618-G1 WIRE TIE ..o e 3
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92).................... 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93)............... 1
84 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85)......ccoeciieiiieiieiiie e 2
85 * BRAKE SHOKE ... .ot 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)....oooiiiiiieiieceeeee 2
87 * UPPER SPRING ... 1
88 * LOWER SPRING ..ottt 1

Service Parts Manual Page E-6



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * PIN 2
90 * CUP AND SPRING .....ooiiiiiiieiit ettt 2
91 * ADJUSTER SPRING ... s 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) ......... 1
94 * ADUJUSTER ...ttt 1
95 * TEFLON WASHER ... 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG .o 8
97 15126-G1 LOCK NUT, B/18 = 24 ...ttt et 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1"ID X 1/32".....c.coviireerireee. 2
99
100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ......cccoviiiiieienee 2
101 * BRAKE DRUM ... s 1
102 19862-G1 LUG BOLT, 1/2 = 20 ...ttt e 4
103
104
105 21830-G1 OUTER BRAKE DRUM WASHER ......ooiiiiiiieiie e 2
106 00518-G8 SLOTTED NUT, 3/4 = 16 ..ottt 2
107 10387-G1 COTTER PIN, 1/8" X1 1/2" LG 2
108 74175-G01 SPINDLE CAP ... e 2
109
110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) ......cccociiiiiiiieeeeeee e 1
111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) .......oooiiiiiieieeeeeee e 1
112 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) ......cccooiiiiiiieieeeeeeee 1
113 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) .......ccccciiiieiieiee e 1
114 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 115 - 116) ..cccccevivvieeiicienee 2
115 * BRAKE DRUM ...t 1
116 19862-G2 LUG BOLT, 1/2 =20 X 1 5/8" ... 4

Page E-7

Service Parts Manual




BRAKES

Service Parts Manual Page E-8



CAB

CAB

*Steel Doors Shown

1\

Alr LW WY
MV VT VATT T VTN

A\ V7T A\\}

\

-\

/Ir,/vx\\)/////

LW W\ \

1\
A VA VTV VT

WL V740 W W W W W W

BALL CAGE

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Ref Cab 6-1

Service Parts Manual

Page F-1



CAB

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC............cccce.... 1
2
3 75855-G01 VINYL DOOR KIT ...t 1
4 75856-G** STEEL DOOR KIT ... 1
5
6 75853-G01 BALL CAGE ... .ottt ettt 1

ForCab replacementpartsandaccessories, contact Curtis Cab at:

Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Tel.: 508-853-2200. Toll free: 800-343-7676.
www.curtiscab.com

Service Parts Manual

Page F-2



CARBURETOR AND CHOKE

1 - Includes ltems 3 - 17
2 - Includes ltems 3 - 17

Ref Cac 2-1

Page G-1 Service Parts Manual



CARBURETOR AND CHOKE

Ref Cac 2-2

See
AIR CLEANER
Section

29
30
31

Service Parts Manual Page G-2



CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 72840-G01 | CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

295cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 17).eeoveeeenenn. 1
2 72840-G02 | CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 3 - 17)..coorveereanee 1
3 26646-G08 MAIN JET (H8B) ...veeeveoeveeeeeseeeseeeesseeeeseeseseeseeseseseess e ees e ses e seseeesseseseeses e 1
4 26649-G05 PILOT JET (HAB) . cveoeveoeeeeeeeeeeeseeeeeeeeeeeeeeee e s ees e see s 1
5 26841-GO1 PLUG .ot ee e es e ee e 1
6 72306-GO1 GASKET .ottt e e s ee e s ees s 1
7 72578-GO1 NEEDLE VALVE ... eeeeseee e eeeeseeseeee e seeeess e ses e ses e seseeesseseseeses e 1
8 26648-GO1 FLOAT oot ee e es e ee s 1
9 26840-GO1 FLOAT PIN .o es e seeee e eee s eeee e es e ees e 1
10 | 26843-Go1 FLOAT BOWL GASKET ...ooeeoeeeeeeeeseeseeeseeeeseeeeeeeeeseeeees e ees e ses e seeeesene 1
11 26844-G01 FLOAT CHAMBER ......ooveoeeeeeeeseeeeeeeeeeeeeseee e eseeeee e ees e ses e ses s seseses e 1
12 | 26839-GO1 BOWL SCREW ..o eeeeees e eeee e es e eee s seee e ees s s 1
13 | 26838-GO1 BOWL GASKET ... eeeeees e seeee e es e ses s ee s 1
14 | 72579-Go1 DRAIN SCREW ......ooeeeeeeeeeeeeeeeeees e sesee e es e ses e see e see s ees e seseeees 1
15 | 26650-GO1 VENT TUBE ...t eeee e s e see e eeeeeeeees e ees e se s e seses e ses e sesens 2
16 | 72317-Gof SCOREW. ... eeeee e ee e ee e ee s ee e ees e 1
17 | 72310-Gof NUT et ee e ee e e es e ee e ee e seeees 1
18
19
20 | 26646-G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT) ....vvovveerrerernanee. 1
21 26646-G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT) .......ovveereeereenee. 1
22
23
24 | 26726-G01 | CARBURETOR MOUNT GASKET ....ciiveieeeieeeseeeeeeeeeseeseeeeeeseseeseeeeseeeseeeenees 2
25 | 72883-GO1 | CARBURETOR INSULATOR (FOR FUJI ENGINE EH29C)........coovvveererere, 1
26 | 72854-G01 | CARBURETOR INSULATOR (FOR FUJI ENGINE EH35C)........coomiveererereee, 1
27
28
29 | 25693-G04 | CHOKE CABLE (22 1/4" LG WITH NUTS) w..ooiveoeeeeeeeeeeseseeeeeeeeeeeeseeeeeseseseesnees 1

Page G-3 Service Parts Manual



CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTy.

30 72401-GO1 CHOKE CABLE (60 1/4" LG WITH NUTS) .....cccooiiiiiieiieeiee

31 72401-G02 CHOKE CABLE (31 1/2" LG WITH NUTS)
32 00568-G4 LOCK WASHER, 9/16"

33 00545-G4 JAM NUT, 9/16 - 18
34 72155-G02 RETAINER ...
35 72154-G01 CHOKE CABLE ADAPTER ..ottt

36 00544-G4 JAM NUT, 5/16 - 24

Service Parts Manual

Page G-4




CLUTCH

Page H-1 Service Parts Manual




CLUTCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH ...ttt 1
2
3 00473-G9 BOLT, 7/16 =20 X 6 1/2" LG ..o e 1
4 00566-G2 LOCK WASHER, 7/16"..... .o 1
5 25757-G1 PILOT WASHER ...ttt e 1
6
7 26301-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ...ccooiiiiiiieeeeeeee 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ....coooiiiiiiieiiieeeeeeee 1
9 00979-GO1 SCREW, #10 =24 X 7/8" LG ...eveiiiieie e 3
10 72324-G01 RAMP BUTTON ...ttt e 3
11 * CAM L 1
12 24600-G1 SPACER ... s 1
13 26304-GO01 COMPRESSION SPRING ......ooiiiiiiieiiieiere e 1
14 * SHEAVE AND POST ..ottt ettt 1
15 27270-GO1 HEAVY DUTY RETAINING RING ..o 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG ..ot e 1
18 00565-G8 LOCK WASHER, 5/18"...... oottt 4
19 25756-G1 RETAINING WASHER ... 1
20 72328-G01 DRIVE BELT (SEVERE DUTY) ..o 1

Service Parts Manual

Page H-2



DIRECTION SELECTOR

1 - Includes Items 2 - 33

Top of Seat
Support Panel

Ref Dsl 21-1

Page J-1 Service Parts Manual



DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72721-G06 DIRECTION SELECTOR ASSEMBLY E-COAT (INCLUDES ITEMS 2 - 33) ..... 1
2 72737-G02 DIRECTION SELECTOR BRACKET ..ottt 1
3 70233-G01 DIRECTION SELECTOR SHAFT ..o 1
4 72738-G01 DIRECTION SELECTOR CAM ..ot 1
5 14390-G1 LOCK NUT, 3/8 = 24.....eoee ettt e 1
6
7
8 72724-G01 NEUTRAL LOCK PIN ... 1
9 72733-GO1 COMPRESSION SPRING, 3/8" X 5/8" LG ....cccceeieieieeree e 1
10 72729-G01 NEUTRAL LOCK LATCH......ciiiiieiiecee ettt e 1
11 00734-G2 LOCK NUT, 1/4 = 28.... oot 1
12 28574-G01 EXTENSION SPRING ... 1
13 72732-G01 BALL STUD ... e 1
14 00734-G5 LOCK NUT, #10 = B2, ettt e 1
15
16
17 72736-G01 MICRO SWITCH ...t 1
18 01062-G01 SCREW, #4 - 40 X 1" LGi..oeiitiiiee ettt 2
19 00559-G1 WASHER, #4 ... e e 2
20 00565-G1 LOCK WASHER, #4 ... 2
21 00526-G2 NUT, #4 - 40 .. s 2
22
23
24 73290-G03 REVERSE WARNING BUZZER .........ccooiiiiiee e 1
25 01063-G01 SCREW, #6 - 32 X 3/8" LGi.....oiiiieiie et 2
26 25978-G345 18 GA WIRE (RED 7") .ottt 1
27
28
29 72734-G03 SHIFTER CABLE ... e 1
30 25727-G01 CUP WASHER ... .ot 4

Service Parts Manual



DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 72735-GO1 COMPRESSION SPRING, 19/32" X 1" LG veoveveeeeeeeeeeeeeeeeeseeeeeeseeeseeeeees 2
32 72730-GO1 SHIFTER ARM ..o eeeeeeeeeeeeeeees e eee e eeseeeeeeeseeee e se e es s se e 1
33 | 00734-G5 LOCK NUT, #10 = B2....ceeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e ee e eseeseseeene. 1
34
35
36 | 70227-GO1 | SCREW, 1/4 = 20 X 7/8" LG cveeveoeeeeeeeeeeeeeeeeeeeeeeeseeseeseeessee e seeeseseeeeeeeeeeenee 2
37 11027-G2 LOCK NUT, /4 = 20 ..eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee s ee e e ees e eseeeneesse 2
38
39
40 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......oiueieeieeeeereeeeeeeseeeseeeeeeesseeseee s seeeseseeeseseeeeeee 1
41
42
43 | 71205-GO1 | DIRECTION SELECTOR HANDLE ........ooveiveeoeeeeeeeeeeeeeeeeeeeee e 1
44 | 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...eovereeeeereeeeeeeseeeeeeesesseone 1
45
46
47 17618-G1 WIRE TIE oo eeee e eee s ee e eeee e ee e 1
48 | 01072-GO1 | CABLE CLIP.....oieeieeeeeeeeeeeeeeeeeeeeee e e ee e ee e eseeee s se e eeeeee 2

Page J-3 Service Parts Manual




DIRECTION SELECTOR

Service Parts Manual Page J-4



ELECTRICAL

1 - Includes Item 2

42

Front of Vehicle

67

e W&:@/SO

See BODY
Section -
Starter/Generator

Section

Ref Ele 2-1

Page K-1 Service Parts Manual



ELECTRICAL

47 - Includes Items 48 - 72

RED

/

To F2 On
Starter/

Generator
=

N~

) DI\ %L),
7/, /N\\«\E\L/ \)

@Wc\v@w%,ﬁ@_z
- D)5y
/ 4\“@%

o
© o
r~ ©

.

2 |
< @O/

Ref Ele 2-2

Page K-2

Service Parts Manual



ELECTRICAL

Ref Ele 21-3

1

Seatwrap
Support

FUSE BLOCK

HORN BUTTON

Page K-3

Service Parts Manual




ELECTRICAL

Ref Ele 21-4

99 - Includes ltems 100 - 105

Service Parts Manual

Page K-4



ELECTRICAL

TAILLIGHT

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

Ref Ele 6-5

Page K-5 Service Parts Manual



ELECTRICAL

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

147 - Includes ltems 148 - 151

_— 124,125 132
_— Y _~ 137 133, 134
] 138, 139

140

—— @
—
////// \ - (’)
— )
~__ — 127

— —

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

HOUR METER

155 - Includes Items 156 - 160

Front of Vehicle

\Ce

Solenoid

Ref Ele 6-6

Service Parts Manual Page K-6



ELECTRICAL

WORK AND STROBE LIGHTS

163 - Includes Iltems 164 - 181, 184 and/or 192
172 - Includes ltems 173 - 181
184 - Includes ltems 185 - 190
192 - Includes ltems 193 - 198

176 174
Front of Vehicle

Front of

165 /E %% Vehicle G;_D/

Front of
Vehicle

\C¢

Ref Ele 23-7

Page K-7 Service Parts Manual



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72865-G01 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2) ....ccccvviieeeiiiiiee e 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10O MM LG .........ccceevvnenn. 2
3
4
5
6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIREY) 1
7 * FLAT WASHER ...ttt e e e e e e e e e e s eeeeeeae s 2
8 * LOCK WASHER ...ttt e e s nneeeaeens 2
9 72871-G01 1O T PSR 2
10
11
12
13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) ... ittt 1
14 25682-G1 TERMINAL COVER ... .ttt ettt ettt e e entae e e e nree e e e s 3
15
16
17
18 24775-G* BAT TERY, 12V ettt e e e e e e e e e e e eeee e 1
19 00962-G1 BOLT, 5/16 - 18 X' 1 1/4" LG ccoere oottt e e e 2
20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE)........ccccutttiiiiiiieee e 2
21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) .......ccoiiiiiiiiiei ettt 2
22
23 72101-GO1 BATTERY HOLD DOWN ...ttt e e e e e e e e e e esneneenee e e e e s 1
24 00438-G6 BOLT, 5/16 - 18 X B/4" LG ..eeeeiiiiiiiiee ettt sttt e s s e e 1
25 00565-G8 LOCK WASHER, 5/16".......eeeiie et eeiieee ettt e et e e e e ssneeee e e s snraeeeesanes 1
26 00571-G2 WASHER, 5/16" (STAINLESS STEEL) ...c.ccccciiiieiieee e 1
27
28
29 27044-G03 GROUND CABLE..... ..ttt ettt ettt e e e s st e e e s ennaeeeessnnnnaeeens 1

Service Parts Manual Page K-8



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 | 25976-G19 | 14 GA WIRE (BLACK, B") ...eeeeeeeeeeeseeeieeeeeeeeeseeeeeseeeeee s e seseseseeseeeeeeene 1
31 00438-G6 BOLT, 5/16 = 18 X B/4" LG ..eereeeeeeeeeeeeeeeeeeeeeeeese s eeseeee e es s 2
32 11027-G1 LOCK NUT, 5/16 = 18 ...-eeoeeeeeeeseeeeeseeeseeeseeeseese e seeeseeeeseeeeseseseeeseesesseeseess 2
33 | 26676-GO1 | FLANGED BOLT, M8 X 1 X 23 MM LG ..o e 1
34
35 | 25972-G58 | 6 GA WIRE (BLACK 26", F2 = SOL) ..o ioeeeeeeeeseeseeeseeseeeseeeseeseseseseeesseneene. 1
36
37 | 74935-GO1 | WIRE HARNESS (CONTROL)......omeieeeieeeeeeeeeeesseeeeeseeeeeeeeseeesseeseeeseseeeeseneeene 1
38
39
40 17618-G1 WIRE TIE oo eeee e seeee e ee et ee e s eee s e se e eeeeee AR
41
42 78049-G01 | COVER.....eeeeeeeeeeeeeeeeeeeeeeeeeee e ee e es e s ee s ee e ee e eeeee 1
43 16469-G1 WASHER, 174" ... ee e e eee e ee s 1
44 | 00114-G6 SCREW, 1/4 = 14 X B/4" LG verveeeeeeeeeeeeeeeeeeeeeseeee s sese e seseseseeeseeeseesne 1
45
46
47 | 72909-G01 | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 72).......covvererennn.. 1
48 | 73057-GO1 BRACKET ...t eeeeee e s s e ee e eeeees e e e es e eeseee 1
49 | 27739-GO1 VOLTAGE REGULATOR.........oeoeeeoeeeeeeeeeeeeeeeeeeeeeeeee e see e 1
50 | 27153-GO1 SOLENOID ..o ee e s 1
51 00415-G2 BOLT, 1/4 = 20 X 1 174" LGioreeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo eene 1
52 00414-G8 BOLT, 1/4 = 20 X 1" LG vvoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeees s seeeeenee 1
53 11027-G2 LOCK NUT, /4 = 20 ... eeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ene 2
54
55
56 | 72872-GO1 IGNITOR .ottt e s e e ee e eeeeee 1
57 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG -v.eveeveeeeeeeeeeeeeeeeeeeeeeeeeseeseeee e seeeeeee e seeeeeeee 1
58 11027-G2 LOCK NUT, /4 = 20.....oeoeeeeeeeeeeeeeeeeeeeeeeeeeseeeee e ee e sne. 1
59

Page K-9

Service Parts Manual




ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

60

61

62 73446-G01 FASTON TAB, 90° ... i e 2
63 00565-G5 LOCK WASHER, #10 ... 2
64 00526-G4 NUT, #10 - 32 o 2
65

66

67 25978-G56 18 GA WIRE (BLACK, 5 3/4") ..o 1
68

69 22585-G3 IN-LINE FUSE HOLDER........coiiiiiiieie it 1
70 00565-G8 LOCK WASHER, 5/16" ... .ot 2
71 00544-G4 JAM NUT, 5/16 - 24 oo 2
72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) ...oiiiiiiieiie e 1
73

74

75

76

77

78

79 35211-G01 FUSE BLOCK (8 POSITION) .....cviiiiiiiii e 1
80 00379-G2 SCREW, #10 =24 X 1 1/4" LG .o 2
81 00559-G5 WASHER, #7100ttt 2
82 14390-G10 LOCK NUT, #10 = 24 ...ttt 2
83 35212-G01 FUSE, 15 AMP ... e AR
84 12914-G1 PUSH ON MALE TERMINAL ..ot 1
85 00567-G5 LOCK WASHER, #10.....eiiiieiiierie ettt 1
86 00526-G4 NUT, #10 = B2 e s e e e e 1
87

88 32860-G1 HORN .. e s 1
89 17318-G1 HORN SWITCH . ...ttt et 1

Service Parts Manual Page K-10



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 17318-G2 HORN SWITCH CAP AND NUT ...t e 1
91 27068-G01 HORN SWITCH BOOT ...ttt st 1
92 19233-G1 HORN SWITCH LABEL ... 1
93 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....oooiiiiiiie e 2
94
95
96 22523-G1 HEADLIGHT (INCLUDES ITEM 122) (LX/ SE) c.eeiiiieeeeee e 2
97 00906-G6 SCREW, #10 - 18 X 1" LG 2
98 74337-G01 JUMPER WIRE (HEADLIGHT) ..coiiiiie e 2
99 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 100 - 105) ......coeviieieeiieenie e 2
100 20574-G3 TURN SIGNAL LIGHT e 1
101 00660-G7 WASHER, 1/4" .. 1
102 20606-G1 WIRE ASSEMBLY ...t 1
103 00567-G7 LOCK WASHER, 1/4" ...t 1
104 00532-G1 NUT, 1/4 = 20 ..o 1
105 18995-G1 PUSH-ON MALE TERMINAL ......coiiiiiiii e 1
106 20574-G5 LENS, AMBER ..ot et 1
107 00118-G5 SCREW, #6 - 18 X 5/8" LG ....ccei ittt 2
108 74056-G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE).........cccocoernnen. 1
109 74056-G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) .......cccoeiiiiieenne 1
110
111
112 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE)......eiiiiiie e 2
113
114
115 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCL. ITEM 116)................. 1
116 21640-G1 TURN SIGNAL FLASHER ..o 1
117 32307-G3 FLEX LOOM, 3/8 X 8" LG ... 1
118 17618-G1 WIRE TIE ..o s 2
119 20965-G3 STEERING COLUMN COVER.......cooiiiiiiitiete et 1

Page K-11

Service Parts Manual




ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

120
121
122 33639-G02 IGNITION SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)..... 1
123 33639-G03 IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD) .....ccocoviiiieiineen. 1
124 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED)................... 1
125 33639-G** IGNITION SWITCH (WITH LIGHTS) .....coiiiiee i 1
126 00568-G6 LOCK WASHER, 3/4"..... .o 1
127 17137-G1 FACE NUT, 3/4 = 20 ... e 1
128 17063-G1 IGNITION KEY (SET) . 1
129 73041-GO1 WIRE HARNESS (KEY SWITCH) ..ottt 1
130
131
132 601015 PLATE (IGNITION SWITCH ONLY) ...ttt 1
133 71181-G02 DECAL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS .......cccocieieenee. 1
134 71181-GO1 DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS........ccooiiie e 1
135
136
137 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) ..cooeiiiiieiieeecee e 1
138 71127-GO1 DECAL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS).....cccccoveiieeeen. 1
139 71131-GO01 DECAL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS)..........ccccoeienee. 1
140 21553-G1 FUEL GAUGE ..ottt 1
141 23474-G1 INDICATOR LIGHT ...ttt e 1
142 74311-GO1 HARNESS (OIL LIGHT/FUEL GAUGE) .....ccoociiiieeiee e 1
143 25978-G122 | 18 GA WIRE (RED B8")... e 1
144
145 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG .....ccteiiiieee ettt 2
146
147 74444-G** CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)

(INCLUDES ITEMS 148 = 151) ..ciiiei e 1
148 71077-G** CONSOLE INSERT PLATE ...t 1

Service Parts Manual

Page K-12




ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
149 | 35966-G** DECAL (CONSOLE INSERT PLATE) ...eeoveeeeeeeeeeeeeeeeeeeeeeeeeeeeesseeeeesneo. 1
150 | 71078-GO1 POWER OUTLET (12 VOLT) oot seeeeeeeeeeeeeeeseeeeeee s 1
151 | 14601-G10 RIVET, 5/32" X 7/16" LGieurveeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeseess s seseeeseseeeesnee. 2
152 | 33623-G02 | DRIVE RIVET, 5/32" X 5/16" LG c..oveeveeeeeeeeeeeeeeeeeeeseeeseeeeeeseeseeesee e 3
153 | 71081-GO1 | WIRE HARNESS (POWER OUTLET) ..o seeeseeeeeeeeeeeseeseee s 1
154
155 | 75114-G02 | HOUR METER KIT (INCLUDES ITEMS 156 - 160) ........veeveeeererereeereeereeesseeneees 1
156 | 21573-G1 HOUR METER ASSEMBLY .....coveveieeeeeeeeeseeseeeeeeeese e eeeesne. 1
157 | 74019-G02 HOUR METER BRACKET ......coveeeeeeeeeeeeeeeeeeeeeeeseeseees s eeseeeeeenne 1
158 | 00379-G4 SCREW, #10 = 24 X 1/2" LG veoeeeeeeeeeeeeeeeeeeeeeeese e eeeesenes 2
159 | 14390-G10 LOCK NUT, #10 = 24 ... seeeeeeee 2
160 | 75117-GO1 | WIRE HARNESS (HOUR METER) .......veiveeeeeeeeseseeseeeseeeseeeseeseesee s 1
161
162
163 | 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 164 - 181, 184 AND/OR 192)......vvveeeereeeeeeereeesereseeeseeseeene 1
164 | 75838-G03 STRUT (DRIVER SIDE)......eeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeseeese e 1
165 | 75838-G04 STRUT (PASSENGER SIDE)........oveeeeeeeeeeeeeeeseeeseeeeeeseeeeeeesseseee s 1
166 | 75346-GO1 WIRE HARNESS (WORK LIGHT) .....eeoveeeeeeeee e eeeseeeeeeees s 1
167 | 71294-Go2 BRACE ... e e e e e s eeees e ee et ee e 1
168 | 71293-G02 COVER PLATE ..o eeee e see e 1
169 | 75347-GO1 SWITCH HARNESS ... eeeeeeee e seee e 1
170 | 73522-G** CONSOLE INSERT PLATE -...oeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeese s 1
171 | 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
172 | 75365-GO1 HARDWARE KIT (INCLUDES ITEMS 173 - 181)....e.veiveeeeeeeeeeeeeeeeenenne. 1
173 | 00685-G7 BOLT, 5/16 = 18 X 1 3/4" LG ..o eeeeeeeeeeeseeee e 6
174 | 00660-G8 WASHER, 5/16" ....eeoeeeeeeeeeeeeeseeeeeeeseeeeeeeeeeeeeeeeeeeseseess e eeseeeeee 12
175 | 15121-G1 WASHER, 3/8" X 1 /4" ..o eeeeeeeeeeeeeeeeeeeeee oo 2
176 | 01109-GO1 LOCK NUT, 5/16 = 18 ..o esee e eneeee e 4
177 | 00918-G3 ACORN NUT, 5/16 = 18 ..o seeee e 2

Page K-13

Service Parts Manual




ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
178 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG .....cccieiiieeeeeesee e 3
179 20367-G1 GROMMET ...ttt 2
180 16705-G3 SCREW, 1/4 -20 X B/4" LG ...oeiieee e 2
181 14390-G4 LOCK NUT, 1/4 = 20 .. 2
182
183
184 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 185 - 190)......cocciiieieeeeeeceee e 1
185 20209-G2 WORK LIGHT (RECTANGULAR) ... 2
186 00566-G3 LOCK WASHER, 1/2".... .o 2
187 00533-G1 NUT, 172 - 13 e e e 2
188 17317-G1 LIGHT SWITCH. ..o 1
189 17902-G1 TAB ADAPTER ... 1
190 20053-G1 16 GA WIRE (RED 5 3/8")....ueiiiiieie e 1
191
192 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 193 - 198) ....oooiiiiiiieieeeeee 1
193 20394-G4 STROBE LIGHT . 1
194 00379-G4 SCREW, #10 - 24 X 1/2" LG ..ot 3
195 14390-G10 LOCK NUT, #10 = 24 ..ot 3
196 17317-G1 LIGHT SWITCH. ... 1
197 17902-G1 TAB ADAPTER ... 1
198 20053-G1 16 GA WIRE (RED 5 3/8")....uiieiiieee e 1
199
200
201 20271-G10 HOLE PLUG ... 1
202
203
204
205
206
207

Service Parts Manual Page K-14



ENGINE AND MUFFLER

See
CARBURETOR

AND CHOKE ¢

Section

1 - Includes ltems 3 - 20

See
ELECTRICAL

23

25

Page L-1

Service Parts Manual




ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72846-G02 ENGINE (EH352C) (INCLUDES ITEMS 3 - 20) .....coiiiieiiieiie e 1
2
3 26626-G01 TIMING BELT ... 1
4 72908-G01 TIMING BELT COVER ...t 1
5 26631-G01 TIMING BELT COVER GROMMET ..ottt 1
6 26678-G01 BOLT, M6 X 1 X 12 MM LG.....o e 3
7
8
9 72869-G01 IGNITION COIL BRACKET ...ttt 1
10 25523-G3 SPARK PLUG (NGK BPRAES) ... 2
11
12 72848-G01 VALVE COVER ... 1
13 72876-G01 VALVE COVER GASKET .....oiiiiiiiie et 1
14 26676-G01 FLANGED BOLT, M6 X 1 X23 MM LG.....ccoii e 6
15 26601-G01 OIL FILLER CAP ... et 1
16 26720-G01 OIL FILLER 'O ' RING .....coiiiiiiiiie et 1
17 26591-G01 OIL FILTER ..ttt 1
18 26710-GO1 OILFILTER'O' RING ... ..o 1
19 26680-G01 BOLT AND WASHER, M6 X1 X 12 MM LG .....ccoiiiiiie e 3
20 72307-G01 STUD, M6 X 1T X TIEMM LG ... 2
21
22
23 74829-G01 MUFFLER ...t e 1
24 25531-G1 EXHAUST GASKET ... e 1
25 26827-G01 NUT, M8 X 1.25MM ... 2
26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG ... 1
27 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot 1

Service Parts Manual Page L-2



ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
28 00565-G8 LOCK WASHER, 5/16".......eii ettt 1
29 00642-G8 WASHER, 5/16" ... e e 1

Page L-3 Service Parts Manual




ENGINE AND MUFFLER

Service Parts Manual Page L-4



ENGINE MOUNTING

Ref Emt 6

Service Parts Manual

Page M-1



ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72010-G01 | FRONT ENGINE MOUNT w....vooeeieeeeeeseeee e seeee e sne 1
2 72011-G01 | REAR ENGINE MOUNT ....ooeeeieeieeeeeeseeeeeeeeseeeeeees e ee e seeeeene 1
3 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG cverveeeeeeeeeeeeeeeeeeee oo eeeseeeeseeeneess 4
4 00566-G2 LOCK WASHER, 7/16" ... eeeeeee e eeee e 4
5 00922-G3 WASHER, 7/16" ...eeeeeeeeeeeeeeee e eee e ee e ee e es e se e 4
6
7
8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG w.-eoeeoeeeeeeeeeeeeeeeeee e ee e eee e 2
9
10
11 72044-G02 | MOUNT BRACKET ...ooeeteeeeeseeeeeeeeeeeeeeseeeeeeeeeseeeseeeseees st eess e ss e seseeeesseee 1
12 00643-G1 WASHER, B/8" ......eeoeeeeeeee e oo seee e ees e eeeeeeee s e es e ee e see e 2
13 11098-G5 LOCK NUT, B/8 = 16 .ee-eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeese e eee e esee s 2
14
15
16
17
18
19 00430-G4 BOLT, 3/8 - 18 X 4 1/2" LG we-eeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeseeeseese s ess e 1
20 15121-G1 WASHER, 1 1/4" X B/8" ... eeeeeee e eee 1
21 72050-G01 | PLASTIC WASHER, 2 1/2" X 5/8" ...eoeeeeeeeeeseeeseeeeeeeeee e e seee e 4
22 72051-G01 | WASHER, 2 1/2" X 5/8"...oeoeeeeeeeeeeeeeeeseeeeeeeeeeeeeees e ee e ss s eene 2
23 | 72015-GO1 | ISOLATION MOUNT ...covereeeeeeee e eeee e eeeeeeeeeeeeee e e eseees e ss e eeeeeee 1
24 | 72051-G02 | WASHER, 2 172" X 11/32" oo oo 1
25 11098-G5 LOCK NUT, B/8 = 16 .eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e es s 1
26
27
28 | 72719-GO1 | ENGINE GUARD..........oiveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e se e enee 1
29 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG cveoveoeeeeeeeeeeeeeeeee e eeeeeneeee e ee e 4
30 | 00566-G2 LOCK WASHER, 7/16" ....eeeeeeeeeeeeeeeeeeeeee oo se s eeee s ee s se e 4

Service Parts Manual




ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ... e 4
32
33
34 00439-G2 BOLT, 5/16 - 18 X 1 1/8" LG ..o 1
35 11098-G6 LOCK NUT, B/16 = 18 ...ttt et 1
36
37
38 72035-G01 U BOLT, 7/16 = 14 e e 2
39 00922-G3 WASHER, 7/18" ... e 4
40 00734-G1 LOCK NUT, 7/18 = 14 .ttt et 4

Page M-3

Service Parts Manual




ENGINE MOUNTING

Service Parts Manual Page M-4



FRONT SUSPENSION/STEERING

% 25 @\//

Front of Vehicle

3 - Includes ltems 4 -13
9 - Includes ltem 10
16 - Includes ltems 7 - 13, 17

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 21-1

Page N-1 Service Parts Manual



FRONT SUSPENSION/STEERING

41- Includes ltems 42 - 65

Service Parts Manual Page N-2



FRONT SUSPENSION/STEERING

Front of Vehicle

57 - Includes ltems 58 - 60
85 - Includes ltems 86 - 88
98 - Includes ltems 99, 100
117 - Includes Items 118 - 122

Ref Fss 21-2

Page N-3 Service Parts Manual



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 602513 FRONT AXLE ... eeeee e ee e se e es s eneeene 1
2
3 70942-G03 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13)..creoeeeeeeeeeeeeeeeeeeeee e eeeeseeeeeeeeeeeeeseseseees e ess s 1
4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) ..... 1
5 70648-GO1 BEARING ...t eeee e s ee e ese e en e 1
6 70749-GO1 BEARING, DP4 ... esee e 1
7 25146-G1 GREASE SEAL ...t eeeeeee e e e eeeeeeseeseeeee e se e eeeeees 1
8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......ooveeeeeeeeeeseeeeeseeesnee. 2
9 70589-G11 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10)...| 1
10 19862-G11 LUG BOLT, 1/2 =20 X 1 7/32" LG cveeeeeeeeeeeeeeeeeeeeeeeeeese e 4
11 12093-G1 SLOTTED NUT, 1 = 14t eeeeee e eees s ee s 1
12 00798-G8 COTTER PIN, 5/32" X 1 8/4" LG .eoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e seeseennnen 1
13 12091-G2 SPINDLE CAP ...t ee e se s 2
14
15
16 | 70673-G03 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 7 = 18 & 17) w.eeoeeeeeeeeeeeeeeeeee e ee e en e 1
17 | 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6).............. 1
18 | 00407-G6 BOLT, 1/2 = 13 X 8" LG cvereereereeeeeeeeeseeeeeeeeeeeeeeseess s eee e eese s eeeeeseeeneesn 2
19 00560-G3 WASHER, /2" ..ot e e e eee e e ee e e eeee s seeeseeeree 4
20 | 70745-GO1 | KING PIN TUBE ...covueoieeeeeieeeieee oo e e esee e s e seeese e 2
21 70754-G01 | THRUST WASHER (STAINLESS STEEL) w..covvoveeeeeeeeee e eeeeeee e 2
22 14390-G6 LOCK NUT, /2 = 13 oot eeeeeeee e es e er s 2
23
24
25 | 76419-GO1 | SHOCK ABSORBER.........coeiiveiieeieeeeeeseseesseeseeeseeeeseseeesseeeseesseeseeeseseeeseeseeenee 2
26
27
28 10435-G1 SHOCK ABSORBER WASHER ........ooeeeeeeeeeeeeeeeeeeeee e e eeeeeee s 8
29 10194-G1 RUBBER SHOCK ABSORBER BUSHING ...........vveiveeeereeeeeeeeeeesseeseeseeeseeeenes 8

Service Parts Manual




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 00532-G6 NUT, 3/8 - 24 ...t e e 4
31 10044-G01 VINYL CAP .ottt e e e e e e e e e e 4
32
33
34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
35 70163-G03 SPRING PLATE oottt e e 4
36 00463-G4 BOLT, 7/16 - 14 X L 1/2" LG .oeeee ettt 4
37 00734-G1 LOCK NUT, 7/16 - 14 ..ottt 11
38 00463-G6 BOLT, 7/16 - 14 X L 3/4" LG .eeeeeiiiiieiee ettt et 7
39
40
41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
42 70965-G01 STEERING RACK COVER & BEARING ......cooiiiiiiiiiiiieeeeeee e 1
43 * JAM NUT, 172 - 20ttt 1
44 70750-G01 RETAINING RING (EXTERNAL) ..ottt 1
45 15115-G1 BALL BEARING ..ot 1
46 70603-G01 PINTON. ..ttt e e r e e e e e e e e 1
47 70751-G01 RETAINING RING (INTERNAL) ..ottt e 1
48 70638-G01 SEAL PINION L.coiiiiiiiii e 1
49 70604-G01 RACK STEERING.......ociiiiiiiii e 1
50 01053-G01 SCREW, 10- 32, it 1
51 70590-G01 RACK LOADER ..ottt ettt e e e 1
52 70666-G01 SPRING COMPRESSION .....coiiiiiiiiiiiii e 1
53 70645-G01 GASKET RACK LOADER......ciiiiiiiii e 1
54 70591-G01 COVER RACK LOADER ...ootiiiiiiiiiiiie ettt 1
55 71102-G01 SCREW, 1/4 - 20ttt 2
56 10389-G3 GREASE FITTING, STRAIGHT ..ot 1
57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) .....ccocvvireeiniierieeninreee e 1
58 50641-G1 RUBBER BOOT ...ooiiiiiieiit ittt et e e e e 1
59 50209-G2 SLOTTED NUT, 7/16 = 20...cciiiiiiieieiiiiee et 1

Page N-5 Service Parts Manual




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
60 | 10387-G2 COTTER PIN, 3/32" X 1" LG .eeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeee s seseeesee s 1
61 74694-G01 ROD END (INNERD).......ovcoeeeereeeeeeeeeeseeeeeeeseseeseeeees e ees e seseeseeeeseeeees e seseses e 1
62 | 70961-GO1 RACK BOOT ...t s e sesee e es e e eeseese e es e ee e ses e s 1
63 | 12416-G2 WIRE TIE oo eee e ee s es e ees e ee e eenees 1
64 | 11391-G8 WIRE TIE oo eee s eee e eee e s ees e ees e senees 1
65 | 604328 TAG STEERING WHEEL ..o eeeeeeeeeese e ses e seeeeeeeeeenees 1
66
67
68
69
70
71
72
73
74 | 00464-G6 BOLT, 7/16 = 14 X 2 3/4" LG cereeeereeeeeeeeeeeeeeeeeeees e seseeseeeseeese s ees e ses e seseeee 2
75 | 01068-G01 | BOLT, 7/16 = 14 X 3 1/2" LG ceooveeeeeeeeeeeeeeeeee oo seeeeeeee e ses s ees s esenee 1
76 | 70BB7-GO2 | SPACER ..o eeeeee e ee e ee e eee e es e en e 2
77 | 70667-G03 | SPACER (SHORT)....eeoeeeeeeeieeeeeeeeeeeeeeeeeeeseeeeeeees e ses e seseeeeseseeee s see s esen e 1
78 | 00532-G7 NUT, 7/16 = 14 oo eee e eee s e eee s ee s ses e s 1
79 | 00560-G2 FLAT WASHER, 7/16"....oeeeeeeeeeeeeeeeee e see e ses e 7
80 | 00734-G1 LOCK NUT, 7/16 = 14 oot ee e 3
81
82
83 | 70607-G01 | STEERING SHAFT ...oooooeieeeeeeeeeeeeeeeeeeeeeeseee e ees e s see e seeeee e s 1
84
85 | 70758-G05 | STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) ........covvvereeererresrenrnane. 1
86 | 70610-G03 STEERING COLUMN ... seeee s se e e seeees 1
87 | 28569-G01 STEERING COLUMN BUSHING ........coveeeeeeeeeeeeeeeseeeeseeeseee e 1
88 | 01022-Go1 SCREW, #6 = 20 X 5/16" LG ..veereereeeeeeeseeeeeeeeeseeseeeseseeseeeseeesseseseseseeee 1
89

Service Parts Manual

Page N-6




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.

90

91

92

93

94

95 | 01006-G01 | BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK ......ovvverreeeeeeeeeees oo, 4
96 | 00879-G1 LOCK WASHER, B/8"......eoeeeeeeeeereeeeeeeeeeeeeeeseeses e seseeseseeseeeesssesesseses e seseeeeseeees 4
97

98 | 70580-GO1 | INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) ......oveevveieeereeereeereenne. 1
99 | 01055-GO1 BOLT, M8 X 1 1/4" LG .o eeeeee e eeeeeeeeeeee e ees e see e een e 2
100 | 00565-G8 LOCK WASHER, 5/16" .....oeeeeeeeeeeseeeeseeeeeeeseeeseeeeseseees s seseseseeeseeses e 2
101

102 | 70751-GO1 | RETAINING RING (INTERNAL) ... veeieeeeeeseeeeeeeeeeeeeeeseeeeeeseseeseeeesee e eene 1
103 | 70888-GO1 | RETAINING RING (EXTERNAL) ...ooeoverieeeeeeeeeeeeeseeees e eeeeseeeeseeeees e eeseseeeeeese 1
104 | 15112-G1 BALL BEARING ..o seeeeeeeeseeeeeeee s sesee e ses e seeeeseeeeee s eeseses s ees e 1
105 | 70887-GO1 | WAVE WASHER .......ooveooeeeeeeeeeeeeeeeeeeeeeseees e eee e eeseseeeseeee s ees e seee e 1
106 | 602980 STEERING WHEEL ..o ese e eeee e see e seee e ses e sene 1
107 | 71147-GO1 | STEERING WHEEL COVER ...ocooiveeieeeeeeeeeeeeeeeeeeees e eeeeseeeeeeeees e eeseseseeeee 1
108 | 74815-GO1 | LABEL (E-Z-GO) coooeeeieeeeeeeeeeeeeeeeeeeeeseseseeeeeeseeeeseeeseses e seseesssaeeeseeeseeees e sese s 1
109 | 74954-GO1 | LABEL (CUSHMAN)........oveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesesee e seeeeeeeeeese e 1
110

111

112

113 | 14390-G2 LOCK NUT, 5/8 = 18 -..eoeeeeeeeeeeeeeeeeeeeeeeeeeseeeee e sesee s s ees s ses e 1
114 | 28909-GO1 | LABEL (JACOBSEN) .....oveomeeeieeeeeeeeseeeeeeeeeeeeeeeeeseseseeseeesseeees s eee s 1
115

116

117 | 74604-GO1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122).....ooiveeeeeeeeceeeeeeeeeeeean. 1
118 | 74603-GO1 THREADED ROD (24" LG)....veoveeeeeeeeeeeseeeeeeseeeeseeeeseeeees e seseseseseseeeseeenees 1
119 | 70902-Go1 TIE ROD END (LEFT HAND THREADS) -....o.eoveeeeeeeeeeeeeeeseeseseseeeesseeesees 1

Page N-7

Service Parts Manual




FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 01069-GO01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......coociiiiiienieeeeens 1
121 70902-G02 TIE ROD END (RIGHT HAND THREADS).......ciciiiiiiieieeee e 1
122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)......cccccoiiiiiieiieeee 1
123
124 00734-G1 LOCK NUT, 7/16 = 14 ..ot 2

Service Parts Manual

Page N-8




FUEL SYSTEM

MECHANICAL GAUGE

Front of Vehicle

Carburetor

To Crankcase
Pulse Fitting

Part of
Frame

Ref Fsy 2

Page P-1 Service Parts Manual




FUEL SYSTEM

To
Carburetor

To Crankcase
Pulse Fitting

CALIFORNIA EMISSION REQUIREMENT

Service Parts Manual

Page P-2



FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72092-G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) .......ccocciiiiiiiiiie e 1
2 72282-G01 FUEL TANK CAP ...ttt e e e 1
3 72229-G01 FUEL LEVEL SENDER ADAPTER ...ttt 1
4 72230-G01 SCREW, #6 - 32 X 1/2" LG.cci oottt 2
5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) ........ 1
6 * GASKET et 1
7 72232-G01 SCREW, #10 - 32 X 3/4" LG ..oeeieiiieee ettt 5
8
9 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE).......cccociiiiiiiei e 1
10 00438-G8 BOLT, 5/16 - 18 X 1" LG .o iitieiieeiiitie ettt 1
11 00559-G8 WASHER, 5/16" ... ittt 4
12 70483-G01 SPACER BOLT ..ottt 1
13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......eeviiiiiiiiieiiiiiee e 3
14
15 14099-G2 FUEL TANK CAP WITH GAUGE ..., 1
16
17 18287-G1 FUEL PICK UP TUBE ..ottt ettt 1
18 72084-G01 FUEL FILTER ..ottt ettt e e e s 1
19 17470-G1 FUEL SYSTEM TUBING, 14" LG, 1/4"ID X 1/2" OD (BULK).......ccceerrirrirennnnn AR
20 18292-G1 CLAMP . 5
21 72873-G01 FUEL PUMP ...ttt e e e 1
22 00114-G6 SCREW, 1/4 - 14 X 3/4" LGttt 2
23
24 17470-G1 FUEL SYSTEM TUBING, 26" LG, 1/4"ID X 1/2" OD (BULK) ........ccocvverrirrrirennnnn AR
25 11391-G4 HOSE CLAMP, L/A" ...t 3
26 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) ...ceiiiiiiiiiiee e AR
27
28 17618-G1 WIRE TIE oo e 1
29 22280-G1 VINYL TRIM - BLACK, (BULK) ...oiiiiiiiiiii e AR
30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) ..eitiiiiiiiieiiiiiie e 1

Page P-3 Service Parts Manual




FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 12902-G1 FUEL FILTER-CARB ..ot 1
32 604596 FUEL SYSTEM TUBING, 26" LG, 1/4"ID X 1/2" OD (BULK) ......cccovciiiiiiiniene AR
33 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) ...eeiiiiiiiiiiieiiiee e AR
34
35 604596 FUEL SYSTEM TUBING, 14" LG, 1/4"ID X 1/2" OD (BULK).......ccceevrirrirennnnn. AR
36
37
38 604589 LABEL, CARB EMISSION (TOP OF TIMING BELT COVER).......ccccccovivrerennnn. 1

Service Parts Manual

Page P-4



REAR AXLE

20

Ref Rax 6-1

1 - Includes Items 3 - 23

Page Q-1

Service Parts Manual




REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 74520-GO1 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) ....oomveoeeeeeeeeeeeeseseseserenenes 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG ......cveeeeeeeereeeereeeseeeeeeeesere 5
4 26824-GO1 FLANGED BOLT, M8 X 1.25 X 110 MM LG ... 2
5 * BOLT, M8 X 1.25 X 146 MM LG -.....oveereeeeeeeeeeeeeeeeee s seee e 2
6 72052-GO1 FLANGED BOLT, M8 X 1.25 X 130 MM LG ......cvveveeeeeeeeereee s 1
7 72269-GO1 FLANGE NUT, M8 X 1.25 MM ......eomveeieeeeeereeeseeeeseeeeeseseeeeseeesseeseseeseseeee 12
8 26768-GO1 OIL CHECK PLUG -.....eveeeveee oo ees e sesee s een e 1
9 26769-GO1 GASKET, 8 MM ..o ee e es e een e 1
10 | 26770-Go1 OIL DRAIN PLUG ..ot eeeeeeee e seeee s es s ses s 1
11 26771-GO1 GASKET, 14 MM ..o es s es e es e seeee e s s s ees e ees e 1
12 | 26772-Gof OIL FILLER PLUG ¢t s sese s 1
13 | 26761-Go1 INPUT SHAFT SEAL ... eeeeeeee e seeeese e ees e see e 1
14 | 26762-Go1 SHIFTER SHAFT SEAL....oeoeeeeeeeeeeeeeeseeeeeeeeess e ses e seeeseeee e eer e 1
15 | 72259-Go1 AXLE SHAFT SEAL.....eeveeeeeeeeeeseseseseseeseeeeseeeessee s eeseeseseeseseeseseeeseeessees 2
16
17 | 72249-Gof AXLE TUBE (DRIVER SIDE) .......cuieeeeeeeeeeeeeeeseeseseeseeesseeseseeseseseseeeseeneees 1
18 | 72248-Gof AXLE TUBE (PASSENGER SIDE) .......eoveeeeereeeeseeeeseeeeseeeseseseseseeseseseees 1
19 | 72056-Go1 AXLE SHAFT (DRIVER SIDE)......ceveeeeeeeeeeeeeseeeeseseeseeesseeseseeseseseseesseeessees 1
20 | 72057-GO1 AXLE SHAFT (PASSENGER SIDE).......ovveiveeeeeeeeeeeseeeeeeseeeseeeseeeeeeeeeenes 1
21 26814-GO1 RETAINING RING ... eseee e eeeee e eeees e ees e seeesee e ees s 4
22 | 26811-GO1 BALL BEARING .......oeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e es s ses s see e ees e ees e 2
23 | 72260-GO1 FLANGED BOLT, M10 X 1.5 X 23 MM LG ..coovereeereeeeeseeeeeeee s 10
24
25
26 | 72017-G02 | AXLE BRACKET ...ooieeieeeeeeeeeeeeseeeeseseeeese et ses e seseeeeeese e ees s seseeseseees s 1
27 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......creeereereeeseeereseeseseseseeseseseseeeseeseseeseseessseesseeeesees 2
28 | 75048-GO1 | SPACER, 1/2" ..o oeoeeeeoeeeeeeeeeeeeeeeeeeeeeeee e eeeesese e seeees e e es e seseeseeee e e 1
29
30

Service Parts Manual Page Q-2



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 72347-G02 DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 32 - 33) .....ccceecvenneee. 1
32 72349-G02 DIFFERENTIAL SKID PLATE ..ottt 1
33 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG ......oiiiiiiie e 2

Page Q-3

Service Parts Manual




REAR AXLE

Service Parts Manual Page Q-4



REFRESHER UNIT

Front of Vehicle

\C ¢

REFRESHER UNIT MOUNTING
FRAME AND SEAT BACK SUPPORT

WINDSHIELD, MIRROR AND
TOP MOUNTING PLATE

Ref Rfi 21-1

Page R-1 Service Parts Manual



REFRESHER UNIT

Iltem 1 Is Refresher Unit Complete

Iltems 53 - 60 not shown

Page R-2

Service Parts Manual



REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74434-G01 REFRESHER UNIT (COMPLETE) (INCLUDES ITEMS 3-49)......ccccccceveevnnnen. 1
2
3
4
5
6
7
8 74421-G02 REFRESHER UNIT MOUNTING FRAME (FRONT) ......ooevviiiiiieeeeiiiieeeene 1
9 74392-G02 ENGINE ACCESS DOOR.....ccciiiiiieeeitieee ettt e e snneeee s 1
10 33121-G01 ACCESS DOOR HINGE .......cotiiiiiiiiee ettt 1
11 00106-G6 SCREW, 12 - 24 X B/4" LG oottt ee e 4
12 00414-G5 BOLT, 1/4 - 20 X 1/2" LGi.coeieiieeeee ettt 4
13 00891-G2 LOCK NUT, 1/4 = 20ttt ettt e et e e e s nnneeeaeas 4
14 10570-G10 RIVET, 5/32" (STAINLESS STEEL) ....coviiiiiiiiie e 2
15 11098-G6 LOCK NUT, 5/168 = 18t e e e e e e e s 2
16 71545-G01 REFRESHER UNIT MOUNTING FRAME (REAR)......cccccceiiiiiieee e 1
17
18 00427-G8 BOLT, 3/8 - 16 X 2" LGi..uuviiiieiiiieiee e ceieieee e stetee e e s e e s snsnae e e e ennnaae e e s snnnaeee s 4
19 00439-G8 BOLT, 5/16 - 18 X 2" LG iiiiieieieetiieeiieeee e et e e e e e e e e e 2
20 00559-G8 WASHER, 5/168" ...t s e e s snre e e e aaes 4
21 11027-G5 LOCK NUT, 5/16 = 18. . ceiiiiieeiiiiiee ettt tee et e e e e e s snneee e 4
22
23 70008-G01 SEAT BACK SUPPORT (DRIVER SIDE) ... 1
24 70008-G02 SEAT BACK SUPPORT (PASSENGER SIDE)......cccoiiiiiiiieiiiieee e 1
25 74855-G01 SIDE COVER ...ttt e st e e s e e e e ennneee s 2
26 00438-G8 BOLT, 5/16 - 18 X 1" LG ...eeteiiiei ettt ettt e e et e e e s snraeee e enns 4
27 00559-G8 WASHER, 5/16" ... e e e e e e e e e s re e e e e e e e eeeeeas 4
28 11098-G6 LOCK NUT, B5/16 = 18 ..ttt sttt e e et e e e s sneee e e e ean 4
29 75045-G06 FRONT STRUT ...ttt ettt e e e s e e e s snnnae e e e ennnneeee s 1
30 75048-G01 SPACER ..ottt ra e e e e e anres 2

Page R-3

Service Parts Manual




REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 00905-G8 LOCK WASHER, 5/16" (BLACK) .......veerveeeeeereseeeeseeeeeseeseeeeeeeeseseeeseeees e 4
32 | 00879-G1 WASHER, 3/8" X 1" oo eeeeeeseeeeeeeeee s seseeseeeeseseees e ees s s seseese e ees s 6
33 | 01035-G0O2 BOLT, 5/16 = 18 X 2 1/2" LG erveereeeeeeeeeeseeeseeeeeeeeesseeeeseeseseeseseessseseseses e 4
34
35 | 16705-G6 BOLT, 1/4 = 20 X 1 1/2" LG vveoeeeeeeeeeee oo ees e seee e 2
36 | 00559-G7 WASHER, 1/4" ..ot eeeeeeeeee e see e see s eee s ees e s s ees e 4
37 | 00891-G2 LOCK NUT, 1/4 = 20 ... eveeeeeseeeseeeeseeeeeeeseeeeeeeese s eeees e ses e seseseseees e ees e 2
38 | 74191-Go2 TOP MOUNTING PLATE ..o seeee e ses s 1
39 | 36002-GO1 DECAL (WARNING) ..o eeeeseee e eeese s seee e e eseneee 3
40 | 35991-GO1 DECAL (WARNING) ... eeeeeeeeeeeeeeees s seeee e ees s see e see e eeseses e 1
41 74202-GO1 MIRROR, 6" ....veoeeeeeeeeeeeeeeeeeeeeeeseeeeseeeseeeeseeeseeees e see s eeseeeseeeeseeees e eeseese s 2
42 | 74203-G02 MIRROR MOUNTING BRACKET .......coiveeeeeeeeseeeeseeeeseeseeee e 2
43 | 75021-G03 WINDSHIELD ... eeeee e eeeen 1
44 | 16705-G6 BOLT, 1/4 = 20 X 1 3/8" LG veoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ees e seeesee s 4
45 | 72147-GO1 RUBBER GROMMET .....covveeeeeeeeseeeeseeseeeseeseeseeess e ses e seseesesessseseseeseseeees 4
46 | 23726-G7 SPACER ..ot 4
47 | 00660-G7 WASHER, 1/4" ..o eeeeeeee e eeee e eee e eee e ses s eee e eee e 8
48 | 00891-G2 LOCK NUT, 1/4 = 20 ... eeeeeeeseeeeeeeeeeeeeeeeseeee e eeese s ees e een e 4
49 | 75124-GO1 BUMPER ......eeoeeeeeeeeeeeeeeeeeeeeeeeeeseeees e eeseeseseeeeeeees e ses e eeseeseseeeeseees e seseeseseeees 2
50
51
52 ITEMS 53 - 60 NOT SHOWN
53 | 74846-GO1 | SIGN BOARD ......ocieeeeeeseeeeeeeeeseeeeeeeeeseeseseeseseeseseesseeseseess e ses e seseesssesessesesesenees 2
54 | 75793-GO1 | CONDIMENT TRAY ...ooivoieeeeeeeeeeeeeeseeeeeeeeeeseeseseeseeeeeseeesese s eese e e eese e 1
55 | 75794-GO1 | BOTTLE CADDY ...ooioeoieeieeeeeeeeeeeeeeeeeseeeeeeeseseeseeeeseeeeeseese e ees e sesee e s eesesenees 1
56 | 75795-G01 | CASH DRAWER .....oomeeeeeeeeeeeeeeeeeeeeeeees e eeseeseseeseeeeeeeese e ees s seseees e eee e eenees 1
57 | 75796-GO1 | MINIBOTTLE CARRIER.......ieoieeeeeseeeeseeeseseeseseeseseeseseeseseeeseeseseseseessseeeseeeenees 1
58 | 75797-G01 | HUMIDOR w...coveoeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee s sesee e eee s ee s ses e eenees 1
59 | 75798-GO1 | CREDIT CARD MACHINE MOUNT .....oveveieeereeeeseeseeeseeeeeseesese s eeeeeseeeeenees 1
60 | 75891-GO1 | FOOD WARMER. ......oeeeeeieeieeeeeeeeeeeeeeeeeeeeeeeeee e ses e ses e see s ee e ses s eeeeeeeee 1

Service Parts Manual




REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61 THE FOLLOWING SERVICE PARTS AND ACCESORIES ARE AVAILABLE

FROM 19TH HOLE MARKETING, INC, 400 E. COMSTOCK DRIVE,

CHANDLER, AZ 85225, PHONE: (480) 497 - 8280
62 |EZRAMT0064 | CANOPY ..ottt ettt 1
63 [H1092 SELF TAPPING SCREW, 10MM X 1/2" LGi.....coeiiiieeeee e 40
64 |EZRAM10060 | CANOPY FRAME (REAR) ... 1
65 |EZRAM10061 CANOPY FRAME (FRONT) ...ttt s 1
66 [H1075 BOLT, 1/4 - 20 X 2" ..ottt 7
67 ([H1077 BOLT, 174 =20 X 1 1/4" LG ..o e 2
68 [H1079 WASHER, 174" e 18
69 [H1078 LOCK NUT, 1/4 = 20 ..ottt 9
70
71 [H1083 BOLT, 5/16 - 18 X1 1/4" LG ... 4
72 [H1019 WASHER, 5/18" ... e 8
73 [H1017 LOCK NUT, 5/16 = 18 ...ttt 4
74 ITEMS 75 - 106 NOT SHOWN
75 |EZRAM10033 | COLD STORAGE DOOR, FRONT ...t 1
76 |EZRAM10037 | COLD STORAGE DOOR, REAR .......ooiiiiiiie e 1
77 |EZRAM10041 CONSUMABLE ICE DOOR .....ooiiiiiiiieieee e 1
78 |EZRAM10022 | CANOPY UPRIGHT ....cooiiiiiieie ettt e 1
79 |EZRAM10069 | HOSE MOUNTING BRACKET ...t 1
80 [H4007 COMPRESSION HINGE .......ooiiii e 1
81 |EZRAM10075 | TRASH DOOR HINGE .........oooiiiiiiiii et 1
82 |B6001 TRASH BIN ...ttt 1
83 [H4008 TRASH DOOR LATCH. ... s 1
84 |EZRAM10045 | TRASH DOOR COMPARTMENT ......oiiiiiiii e 1
85 |M6003 DOOR SEAL GASKET ..ottt 1
86 [H2006 LOCK (COLD STORAGE DOOR)......cciiuiirieiiieniie ettt 1
87
88 |EZRAM10069 | HOSE MOUNTING BRACKET.......ooiiiiii e 2
89 [H5012 SPIGOT VALVE ...t 2

Page R-5

Service Parts Manual




REFRESHER UNIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 H5000 DRAIN HOSE, 36" LGi.....ooiiiiiiiiiesee e 1
91 H5007 HOSE ADAPTER, 3/4" X /2" ..ot 2
92 H5006 COMBINATION ELBOW ... 3
93 H5005 COMBINATION TEE ... e 1
94 H1070 HOSE CLAMP ...t s 1
95
96 [B10000 TOUCH UP PAINT REPAIR KIT ... 1
97 [EZRAM100010| DOOR ACCESSORY MODULE (LEFT) .ooiiiiiiiiiiee e 1
98 [EZRAM100012| DOOR ACCESSORY MODULE (RIGHT) ...coiciiiiiiiiieree e 1
99 H4009 LOCKING LATCH .ottt et 1
100 B9001 CUP DISPENSER ...t 1
101 B9002 CUP DISPENSOR COVER RING .......coooiiiiiiii e 1
102 B9003 CUP DISPENSOR COVER SPRING .......cccoiiiiiiesie e 1
103 B6011 AIRPOT, 3.75 LITER (STAINLESS STEEL) ....oooviiiiiieiieieeeeeeeeeee e 1
104 EZRAM100020 | AIRPOT RACK ASSEMBLY .....ooiiiiiiiiiiieie e 1
105 H600 DOOR HINGE (STAINLESS STEEL)....cccciiiiiiiieieee e 1
106 M1002 CUSHIONING ADHESIVE TAPE ..o 1

Service Parts Manual Page R-6



REAR SUSPENSION

Ref Rsp 21

Page S-1 Service Parts Manual



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1

2 72618-G01 U BOLT, 3/8 = 16...cieeieiie ettt et 4
3 00560-G1 WASHER, 3/8" ... 8
4 11098-G5 LOCK NUT, 3/8 = 16 ...t 8
5 74345-G03 LEAF SPRING ... .ottt 2
6 70291-GO1 FLANGED BUSHING .....ocoiiiitiiiit ittt e 12
7 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ...co i 2
8 12262-G1 LOCK NUT, 3/8 = 16 ...t 2
9

10 10044-G01 VINYL CAP ..ttt sttt e e e nne e 4
11 70289-G02 SPACER. .. 4
12 00665-G9 BOLT, 3/8 - 168 X 3 1/2" LG ... 4
13 70290-G02 SHACKLE PLATE ...t 4
14 11098-G5 LOCK NUT, 3/8 = 16 ...ttt ettt ettt sttt 4
15

16 70248-G01 SHOCK ABSORBER...... .o 2
17 10435-G1 WASHER (SHOCK ABSORBERY) ......coooiiiiieie e 8
18 10194-G1 RUBBER BUSHING .......ocoiiiiiiiiiiesie sttt 8
19 00532-G6 NUT, B/8 = 24 .. e 4
20

21 70492-G01 RUBBER BUMPER ... 2
22 00968-G01 LOCK WASHER, 10 MM ......oiiiiiiiiieee ettt e 2
23 00974-G01 NUT, MTO X 1.5 e e 2

Service Parts Manual

Page S-2




SEATING

15 - Includes ltems 16, 17
23 - Includes ltems 24 - 32

Ref Sea 21-1

16

Front of Vehicle

18

Page T-1

Service Parts Manual




SEATING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71446-G02 SEAT BACK SUPPORT ...ttt 1
2 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ...veiiiei ettt 1
3 00438-G8 BOLT, 5/16 - 18 X 1" LG e 4
4 00642-G8 WASHER, 5/18" ... 4
5 11098-G6 LOCK NUT, 5/16 = 18 ...ttt e 4
6 33121-G01 HINGE ...t 1
7 71558-G02 ACCESS COVER ...t 1
8 00414-G5 BOLT, 1/4 =20 X 1/2" LG ..o 8
9 14382-G7 NOISE SUPPRESSOR ......ooiiiiiiii e 2
10 75900-G02 SEAT BACK SUPPORT BRACKET .......otiiiiiiieieeeee et 2
11 01006-GO1 BOLT, 3/8 - 16 X 1 1/4" LG ..o 4
12 00560-G1 WASHER, 3/8" ... e 4
13 11098-G5 LOCK NUT, 3/8 = 16 ...ttt e 4
14 14390-G4 LOCK NUT, 1/4 = 20 ...ttt 8
15 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) ..coeiiiieeeeeeiee e 1
16 18144-G** VINYL SEAT BACK COVER ... 1
17 74889-G01 PLASTIC SEAT BACK COVER (BLACK) .....cceiiiieiieieee e 1
18 74947-G01 BED BUMPER BRACKET ......oiiiiiiiii ettt 2
19 16705-G1 SCREW, 1/4 =20 X 1" LG oot 4
20 00664-G7 LOCK WASHER, 1/4" ... e 4
21 01110-GO1 WASHER, 174" e e 4
22
23 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) .....cooeviiieeeieeeeieeene 1
24 71602-G** VINYL SEAT BOTTOM COVER........ooiiiiii e 1
25 71012-GO1 VINYL TRIM (SEAT BOTTOM).....oiiiiiiiiesiee ettt 1
26
27 71610-GO1 SEAT HINGE ... e 2
28 00720-G08 SCREW, #12 - 14 X 1" LG .o 6
29
30 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....ccoeviiiiiiiie e 1

Service Parts Manual




SEATING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .....oeeiiiiiiiiiee e 1
32 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi. oo e oottt et et e e 8
33
34 17074-G1 BUMPER ...ttt se e ettt e e st e e st e e e nte e ente e e snteeeaneeeeenneennnes 2
Page T-3

Service Parts Manual




SEATING

Service Parts Manual Page T-4



STARTER / GENERATOR

NS

%,
=/
N
S

{
AN

/////////// 5
\\\\\wr;,,fZ////‘

Ql

s

Ref Stg 6-1

1 - Includes Iltems 2 - 43
2 - Includes ltems 3 - 5

‘ ) 25 26 9 - Includes ltems 10 - 13

17 - Includes Items 18 - 23

25 - Includes Items 26 - 28

> 32 - Includes ltems 33 - 37

40 - Includes Items 41 - 43

Page U-1 Service Parts Manual



STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) .....ccciiiiieieeeeeeeee 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) ..cutiiiiiiiieeee e 1
3 26871-GO01 REAR BALL BEARING ... 1
4 26872-G01 FRONT BALL BEARING .......oooiiii e 1
5 26873-G01 BEARING HOLDER ......cooiiiiii e 1
6
7
8 26875-G01 FIELD COIL ... 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) ......... 2
10 * NU T e e e 2
11 * LOCK WASHER ... e 2
12 * WASHER ... 2
13 * INSULATOR ... 1
14 26877-G01 POLE CORE SETSCREW.......cccoiiiiiiieeiteee et 4
15 26878-G01 FRONT COVER..... .o e 1
16 27879-G01 REAR COVER ... 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) .....cooovviieiienen. 2
18 * TERMINAL ..o s 2
19 * INSULATOR ... e 2
20 * INSULATOR ... 2
21 * WASHER ... e 4
22 * LOCK WASHER ..ottt 4
23 * NU T e e e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ........ccccueeuneenee. 1
26 26658-G01 BRUSH ... 4
27 26882-G01 BRUSH SPRING ... 4
28 26883-G01 BRUSH CONNECTOR........ooiiiieee e 2
29
30 26884-G01 K Y s 1

Service Parts Manual




STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 26885-G01 PULLEY oo ee e s enee 1
32 | 26886-GO1 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * NUT oottt e et ee s e ee e eeseeeeeere 1
34 * LOCK WASHER ... eeee e ene e 1
35 * SCREW .o ee e ene 3
36 * SCREW .o ee et eeeeene 4
37 * SCREW .o e et es e eeeeere 2
38 | 26887-GO1 BRUSH 1 COVER.......oooeooeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeees e se e seeeeenee 3
39 | 26888-G01 BRUSH 2 COVER........ooeteeeeeeeeeeeeeeeeeeeeeeeeeeseee e seees e se e eesee 2
40 | 26889-GO1 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) .....oovvvereeeeeane. 2
41 * BOLT oottt ee e ee e s et 2
42 * LOCK WASHER ... eee e eeee e 2
43 * WASHER ... ee e ee e ee e eee 2
44
45
46
47 | 00938-G4 BOLT, 1/2 = 13 X 8" LG cvereeeeeeeeeeeeeeeeeeeeeeeeeeeee e see e es e es e 1
48 | 00560-G3 WASHER, 172" ..o ee e ee e e eeeesees e se e 2
49 00566-G3 LOCK WASHER, 1/2"...oeeeeeeeeeeeeeeeeeeeeeeeee e eese e se s se s eeseeseeeneess 1
50 | 00533-G1 LU 7= T T OO 1
51
52 | 28617-G01 | STARTER/GENERATOR ADJUSTER .....oimiemeeerieeeeeeseeeeeeeseeeeeseeesesseesesee. 1
53 | 00544-G5 JAM NUT, B/8 = 1B.-eeeeeeeeeeeeeseeeseeeseeeeeeeeees e s se e es s se e seeeee e eeseesseesees 1
54 | 00532-G5 NUT, B/8 = 16 eeee e ee e e enee e 1
55 00560-G1 WASHER, B/8" .....eeeeeeeeeeeeee e see e e eeee e e ee e ee e ee e se e 1
56 12064-G4 PUSH NUT, 5/16" ..o eeeeeeeeeeeeeeeeeeeeeeese s eese s ees e ee e 1
57
58 | 26414-GO1 | STARTER/GENERATOR BELT ....ooivmieeeieeeoeeeoeeeseeeeeeseeeeeesseeseeeeeseeeeeee e 1

Page U-3

Service Parts Manual




STARTER / GENERATOR

Service Parts Manual Page U-4



TRUCK BED, PLASTIC




TRUCK BED, PLASTIC

Service Parts Manual Page W-2



TRUCK BED, PLASTIC

Actuator may be rotated 90°
on some models

Page W-3 Service Parts Manual



TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73451-GO1 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11)....ccoiiiiiiieeeeee e 1
2 73447-G01 PLASTIC BED, 40" ...ttt 1
3 73454-G01 PIVOT SHAFT e 2
4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG....cooiiiiiiieeeieeeee e 2
5 73448-G01 TAILGATE ... s 1
6 73450-G01 BOWED ANGLE ......oiiiiiee ettt 1
7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ...cocvviiiiiieieeeeee 4
8 73449-G01 EXTRUSION CHANNEL ..o 1
9 73455-G01 TAILGATE CABLE ... e 1
10
11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ...cocvviiiiiiieeeeee 2
12
13
14 70113-GO1 ADJUSTABLE RUBBER BUMPER........cccciiiiiieiie ittt 2
15 11027-G1 LOCK NUT, 5/168 = 18 ... 2
16
17
18 74962-G01 BED LATCH ...ttt et 1
19 71538-G01 LATCH TORSION SPRING ... e 1
20 71099-G02 KEEPER PLATE ..o 2
21 71477-G02 RETAINER BRACKET ...t 1
22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG ....oeiiiieiieiee sttt 4
23
24 71704-GO1 HANDLE GRIP ... e 2
25
26
27 71570-GO1 BUSHING ... e 2
28 71571-GO1 CLEVIS PIN ..o e e 2
29 00571-G5 WASHER, 172" e e e 2
30 21683-G1 COTTER PIN ..ottt 2

Service Parts Manual



TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 70291-G01 | BUSHING ... eeee e eeee e eseeeseeee e ee e 4
32 | 71569-G02 | SPRING CHANNEL ......oiueieeieeieeeseeeeeeeseeeeeeeeeseeeeeesee e se s seseseseeeseseseeenee. 1
33 | 01118-GO1 | SCREW, 1/4 = 20 X 5/8" LG cv.reereeeeereeeseeereeeeeeeeeeesseeeeeesseesseesseesseeseseseesseeeeneee 8
34
35 | 00642-G7 WASHER, 174" ... ee e ee e 8
36
37 | 71537-G02 | GAS SPRING ...ooeeeeeeeeeeeeeeseeeseeeeeeeeeeeeeeese s eeeeeseeeeeeeseees st se s eeseeeeeeeeee 2
38 14443-G10 | CLEVIS PIN, 1/2" X 2 27/32" LGi....veveeeveeeeeeeeeeeeeeeeeeeeseeeeeese s seee e 1
39 14443-G11 | CLEVIS PIN, 1/2" X 1 3/8" LG ... eeeeeeeeeseeeeeee e 1
40 | 21683-G1 COTTER PIN, oot seeee e ee e eeeeee 2
41
42
43 | 71547-G02 | OUTRIGGER CHANNEL .......oeoieeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeee e seee e 1
44 | 27612-G02 | ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS........oveeeeeeeeeerereeereeeseeseessesees. 1
45
46 | 72339-G02 | PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) ....oooovoveeeeeenee. 1
47 | 00642-G7 WASHER, 174" ... ee e ee e 2
48 | 01118-GO1 | SCREW, 1/4-20 X 5/8" ....ooveoeeeeeeeeeeseeeseeeeeeeeeeeeeeesseeeeeeseesessess e seee s eeeneee 2
49
50
51
52
53
54
55
56
57
58
59
60

Page W-5

Service Parts Manual




TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63 600110 JACOBSEN PLATE ... e 1
64 600108-GO1 | CUSHMAN PLATE ... 1
65 16816-G2 RATCHET FASTENER ..o e 4
66
67 74821-GO1 LOAD BED DECAL ..ottt 1
68 71055-G01 RIVET oo 5

Service Parts Manual

Page W-6




WEATHER PROTECTION

DETAIL A \\

Front of Vehicle

(&

DETAIL C
(FRONT)

Ref Wea 20-1

Front of Vehicle

N
DETAIL B

Eﬂ,

é/w

Front of Vehicle X |

=
SP
16/6\?5 8,9
18 DETAIL D

(REAR)

Page Y-1

Service Parts Manual




WEATHER PROTECTION

Front Top

Strut REAR VIEW MIRROR

7 - Y 21 - Includes ltems 22 - 24
- // N
/%lp/‘/’

3-SIDED SOFT
ENCLOSURE

26 - Includes ltems 27 - 28

Ref Wea 20-2

Service Parts Manual Page Y-2



WEATHER PROTECTION

Front of Vehicle

4

44 - Includes item 45

47 - Includes item 48 -
54 - Includes item 55 -

49
56

Windshield
Retainer

Front of Vehicle

49

Ref Wea 20-3

Page Y-3 Service Parts Manual




WEATHER PROTECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G** | SUN TOP KIT (INCLUDES ITEMS 2 = 19) -..coveeeeeeeeeeeseeeeeeeeeeeeeeeeseseseseseeeeeeees 1
2 27069-GO1 SUN TOP ..ottt eee e es s 1
3 75045-G05 FRONT STRUT ..ooeeoeeoeeeeeeee e eeeeeeseeees e seseseeseeeeeees e ses e ses e ses e eeseeses e 1
4 00440-G2 BOLT, 5/16 = 18 X 2 1/4" LGierveoeeeeeeeeeeeseeee e eeeeee e eeeeseee e 4
5 00905-G8 LOCK WASHER, 5/16" ......eeeeeeeeeeeseeeeeeeeeeeeeeeeeeseeeese e ees e see e see e ee s eseseeee 4
6 75048-GO1 SPACER, 1/2" ..o eeeee e ee e ee e e e e es s ees s 2
7 00570-G2 WASHER, 5/16" ..e.eeeeeeeeeeeeeeeeeeeeeeeeseeeseseeseseeeseeeeseeseseseseeseseeesseseseeseseesesens 6
8 75838-G04 REAR STRUT (PASSENGER SIDE)........veieeeeeeeeeeeeeeeseeeseeeseeeeseesene 1
9 75838-G03 REAR STRUT (DRIVER SIDE).........oveieeeeeeeeeeeseeeeseeeeeeeseeeessseseeeesseeees e 1
10 | 00685-G7 BOLT, 5/16 = 18 X 1 B/4" LG ereeeeeeeeeeeeeseeeeeeeeseeeeeeee s see e 4
11 01110-G03 WASHER, 5/16" ....oveoeeeeeeeeeeeeeeeeseeeeeseeseseeseeeeseeeeeeseeeseeees e sesesesesssseses e sesees 8
12
13 | 11098-G6 LOCK NUT, 5/16 = 18....reeeeeeeeeeseeeseeeeeeeeseeeeeee s ees s ses s eeeneeee 4
14 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) -....veiveeeeeereseerereeseeessee. 2
15 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ....veeveeeeerereeeeeeree. 2
16 | 01110-Gof WASHER, 1/4" (STAINLESS STEEL) w...covveeeeeeeeeeeeeeseeeeseeeeseeeeseseseeseeesenes 8
17 | 75051-Go1 SPACER ...ttt ee e e 4
18 | 00891-G2 LOCK NUT, 1/4 = 20 ... eeeeeeseeeeeeeeeeeeeeeeee e seeese s ees s see s ees e 4
19 | 19853-G1 END CAP, 1" oot eee e s e s e eee s s ee e es e ees e se s 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) ... eeeee e eeeees e 1
22 | 19496-G1 REAR VIEW MIRROR ......ooveeveieeeeeeeeeeeeeseeeeseseeeeseeeeeseeees s e seseesseees e 1
23 | 19502-G2 SUPPORT BRACKET ......coeeeeeeeeeeseseeseeeseeeeeeeeesseses e seseeseeeesseeses e ses s s 1
24 | 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) «....eoveeeeeeeeeeeeeeseeen. 1
25
26 | 75367-G** | 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) .ooeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeseeeeeeeee e es s see s ses e 1
27 * ENCLOSURE. ... teeeeeeeeeeeeeeeeeee e ses e seeeeseeeeseseees e eseeees e ses e ss s ses e eeees e 1
28 * V7= 0] T OO AR
29

Service Parts Manual Page Y-4



WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta, GA
30906. Telephone (706) 790-6687.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
30
31 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) ....oooeveeeeeeereereeesreenne. 1
32 | 71954-GO1 WINDSHIELD (FULL) (LEXAN)....cecoeeoreeeeeereeeeeeeeeeeeeeeeeeeseeseseeseseeseseeseeee 1
33 | EGWHC12 SASH, 26" LG eveoeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeee s se e eee e eeee e seeee e 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) ....veeeeeeeeereeeeeeeeereesnees 2
35 | EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....cuvvereeeeeeeeeeeeeeeeeesee s sesesese e 4
36 | EGWHG13 RUBBER GROMMET .....ceoveoeeeeeeeeeseeseeeseseeseeeeseeeesseeeeseeeeseeseeeeseseeseeeeseees 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....veeeeeeeeeeeeeeeeeeseeeeseeeseeesnnes 2
38 | 71963-GO1 SAFETY LABEL......eoeeeeeeeeeeeeeeesee e eeeeeseeeees s seeeee e es e ses s 1
39
40
41
42
43
44 | 71966-G03 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) cooeooeoeeeeeeeeeresennnne 1
45 | 71960-GO1 WINDSHIELD (FULLY ... eeee e eee e 1
46
47 | 71966-G04 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) ....coovvvereree 1
48 | 71961-GO1 WINDSHIELD (SPLIT) ..vveeeeeeeeseeseeeeeseeeeeeees s seeeeseeeeeseeses e seseseseesesen 1
49 | EGWHC10 SASH, 12" LG v ee e sesee e eee e es e eee e 2
50
51
52
53
54 | 71966-G02 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) ....oocvvvererrenn 1
55 | 71955-GO1 WINDSHIELD (SPLIT) (LEXAN)......oeeereeeeeereeeeeeeeeseeeeeeeseseseseeseseeseseeseee 1
56 | EGWHC10 Y= R P K c T OIS 2

Page Y-5 Service Parts Manual



WEATHER PROTECTION

Service Parts Manual Page Y-6



WHEELS AND TIRES

1 - Includes ltems 2, 19, 20
4 - Includes ltems 5, 19, 20
7 - Includes ltems 8, 19, 20
13 - Includes Iltems 14, 15, 16

Tire design may vary by Part Number

Ref Whi 20-1

Page Z-1 Service Parts Manual



WHEELS AND TIRES

GOLD / SILVER SPOKE HUBCAP
22,23

Service Parts Manual

Page Z-2



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 28757-G01 | TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8)

(INCLUDES ITEMS 2, 19, 20) .......veoeeeeeeeseeeeseeeeseeeeseeeeseeeseseseeesesesseeees e 1
2 28764-GO1 TIRE (LINKS 18 X 8.5 = 8) c.erveeeeeeeeeeeeeseseeeeeeeseeeesseeesseeses e seseeseseeseseeeseeeeeees 1
3
4 28757-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 5, 19, 20) .......veoeveeeeeseeeeseeeeseeeeseeeeseeseeeseseeseseesseeees s 1
5 28764-G03 TIRE (TURF-SAVER 18 X 8.5 - 8) ....oveueeeeeeeeeeeseseeeeseeeeseseeseeesseeeeseensnes 1
6
7 28842-G01 | WHEEL AND TIRE ASSEMBLY) ( USA TRAIL 18 X 8.5-8)

(INCLUDES ITEMS 8 , 19, 20 ) c.c.veeeeeeeeeeeeseeeeseeeeseeeeseeeesseeseseesesseseseseseeseseeeee 1
8 28764-G08 CARLISLE TIRE (18 X 8.5 - 8 LOAD RANGE C ) ....vvvoveeeerereseeeeeeesnes 1
9
10
11
12
13 | 27784-G06 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16) .. 1
14 | 27784-Go7 CARLISLE TIRE (USA TRAIL 5.70 X 8) ....cveoeeeeeereeereseeseeeeseeeseeeeeseeese 1
15 | 33678-G02 WHEEL RIM (4 LUG) ..o eeeseseeseeeeseeeeeeseeeseeees e seseeseseesseeees s 1
16 | 26482-Go1 VALVE STEM ..o eeeee e seeee e ees s sesee s sennes 1
17
18
19 | 28759-Go1 WHEEL RIM (4 LUG) ...eeeeeeeeeeeeeeeeeeeseseesee e seeeeseseesseeees s s seseesseeeeseeeesees 1
20 | 11657-G2 VALVE STEM ..o eee e eesee e ees s sese e ses e 1
21
22
23 | 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) w...coeeeeeeeeeeeeeseseseeeeseeeesseeseseseeeeseseneees AR
24 | 19241-G* SILVER SPOKE HUBCAP (OPTIONAL)......ccveeeeeeeeeeeeeseeeeeeeeseeeeeeeseeeeseeeseees AR

Page Z-3

Service Parts Manual




WHEELS AND TIRES

Service Parts Manual Page Z-4



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET......ooiiiiiiiiie et 26733-G02
CLUTCH PULLER (DRIVE) ...t sne e 19779-G2
FLYWHEEL PULLER . ...t e e e e e e e e s n e e e e e e s e e e e anes 27111-GO1
CURRENT INDICATOR. ...ttt e s e e e e e e e e s e e e s e e e s me e e s ne e e eme e e e emneeeanneeesanes 16489-G2
DIGITAL MULTISMETER ...ttt ettt sttt ettt sb e e s s r e e e ae e st e saesmneenneeseneenaneen 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ...ttt ettt sttt 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY ) ...ttt ettt sne e e 18753-G1
COMPRESSION TESTER ...t e e e e e sne e snnas 72524-G01
FEELER GAUGE ...t sttt e e e s e r e e s e e m e e s e e smee e sneesanee 72525-G01
TACHOMETER ...t s e e e e e s e e s s e e e eae e e s sme e e s sr e e e eane e e nnee e e enneesanneeesnnneas 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) .....eeiiieeeei e s 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ...ttt 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) ....ctiitiiiieeitie ettt 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ... e 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........cccciiiiiiiiie ittt 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt ettt r e s e s nn e s ne e nane e 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW.......coiiiiiiieiieee e 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ... oot 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ... s 28432-G24
PEN 3 OUNCE (89 ML) - OLIVE GREEN....... .o e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS).......cccoiiiiiiiee e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........cccoiiiiiiiiiie e 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........ccciiiiie e 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ..o e s 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW. ... ..o 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .......ooii et 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....cueiiiietieie ettt 28140-G**
AEROSOL 12 OUNCE (360 ML) - OLIVE GREEN.........cciiiiiiiii ettt 28140-G**

Appendix A-2 Service Parts Manual



SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ......oouoiececeeeeeeeeeeeeeeeeee e eee s snannaas 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ........vvuoeeereeeeeeeeeeeeeeeeeeseeseessesseesenaeneen. 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......cocvcveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenneees 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ..o 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ...ttt 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ..ottt e 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ..ottt 75503-GO01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ... 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .......ccccoiiiiie e 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ... 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER..........ccccoovriiinireieene. 75507-G01
MULTI-PURPOSE VALUE PACK ...ttt ettt ettt et st s nnnas 75508-G01

*» BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



SPECIALTY PRODUCTS

Appendix A-4

Service Parts Manual







EZGO

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175
International:
Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Certified ISO 9001 / 1SO 14001 by

Copyrighted Material

. This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department



	REVISED: 04/05/06
	STARTING MODEL YEAR: 2006
	GASOLINE POWERED UTILITY VEHICLES
	SERVICE PARTS MANUAL
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLES
	MPT™ 1200
	COMMANDER™ 2200
	HAULER™ 1200
	REFRESHER® 1200



	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	ACCELERATOR
	ACCELERATOR

	ACCELERATOR
	ACCELERATOR
	1 72717-G05 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 6
	6 27512-G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838-G1 NYLON BUSHING 3
	9 74432-G01 PEDAL PIVOT PIN 1
	10 12064-G6 PUSH NUT, 9/32" 1
	11 10386-G3 CLEVIS PIN, 5/16" X 1" LG 1
	12 17255-G1 TEFLON WASHER, 5/16" 1
	13 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532-G4 LOCK NUT, 5/16 - 24 2
	18 72072-G01 ACCELERATOR ROD 1
	19 17677-G2 SPRING RETAINER 1
	20 73046-G01 COMPRESSION SPRING 1
	21 17979-G1 ACCELERATOR ROD BUSHING 1
	22 17677-G1 SPRING RETAINER 1
	23
	24
	25 72716-G01 MICRO SWITCH CAM 1
	26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 15126-G1 LOCK NUT, 5/16 - 24 1
	28 25853-G03 PEDAL BOX AND COVER 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684-G6 SCREW, #8 - 32 X 3/4" LG. 4
	31
	32 25861-G01 MICRO SWITCH 1
	33 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201-G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313-G1 LOOM FLEX (BULK) AR
	36 17618-G1 WIRE TIE 2
	37
	38 72713-G02 ACCELERATOR CABLE 1
	39
	40 72706-G01 ACCELERATOR CABLE BUSHING 1
	41 72707-G01 COMPRESSION SPRING 1
	42 25727-G02 CUP WASHER 1
	43 00734-G5 LOCK NUT, #10 - 32 1
	44
	45 70116-G02 ACCELERATOR PEDAL BRACKET 1
	46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47 70135-G01 PEDAL PIVOT COVER 1
	48
	49 72701-G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703-G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830-G02 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708-G01 GOVERNOR ARM 1
	56 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58 11845-G3 CLAMP 1
	59 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	60
	61 72055-G01 ACCELERATOR CABLE BRACKET 1
	62 17618-G1 WIRE TIE 1
	63
	64
	65 72705-G02 GOVERNOR COVER 1
	66
	67 00915-G1 BONDED WASHER, 1/4" 2
	68 14601-G11 RIVET, 3/16" X 9/16" LG 2
	69
	70 72714-G01 THROTTLE CABLE 1
	71 17618-G1 WIRE TIE 1


	ACCELERATOR
	ACCELERATOR

	AIR FILTER
	1 72416-G01 INLET ADAPTER 1
	2 72415-G01 GASKET 1
	3 71055-G01 RIVET, 3/16" X 3/8" LG 4
	4 11391-G2 CLAMP 1
	5 72637-G02 HOSE (CONVOLUTED) 1
	6
	7 11391-G1 HOSE CLAMP 1
	8 14601-G11 RIVET, 3/16" X 9/16" LG 2
	9 00915-G1 WASHER, #14 ID 2
	10 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 14) 1
	11 72598-G01 AIR CLEANER CANISTER 1
	12 72599-G01 AIR CLEANER COVER 1
	13 72604-G01 AIR CLEANER LATCH 2
	14 28462-G01 AIR CLEANER DUST COLLECTOR 1
	15 28463-G01 AIR CLEANER ELEMENT 1
	16 11391-G7 HOSE CLAMP 1
	17 72592-G01 HOSE (AIR FILTER TO CARBURETOR) 1
	18 11391-G6 HOSE CLAMP 1
	19 26727-G01 CARBURETOR GASKET 2
	20 74498-G02 CHOKE / THROTTLE BRACKET 1
	21 74499-G02 CHOKE THROTTLE COVER 1
	22 72591-G01 CARBURETOR ADAPTER 1
	23 72151-G01 PCV HOSE 1
	24 23726-G11 CARBURETOR MOUNTING SPACER 4
	25 00664-G7 WASHER, 1/4" 2
	26 13632-G1 NUT, M6 X 1 4
	27 72605-G01 CARBURETOR BAFFLE 1
	28 72514-G01 STUD 2
	29 25532-G1 BOLT, M8 X 1.25 X 20 MM 2
	30
	31
	32
	33
	34 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) 1
	35 12547-G3 BOLT, M6 X 1MM X 20MM LG 1
	36 00664-G7 LOCK WASHER, 1/4" 1
	37 00559-G7 WASHER, 1/4" 1
	38 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 2
	39 00559-G7 WASHER, 1/4" 2
	40 14390-G4 LOCK NUT, 1/4 - 20 2

	BODY
	1 70662-G01 UPPER FLOORPAN (AXLE MOUNTED STEERING) 1
	2 14601-G11 RIVET, 3/16" X 9/16" LG 9
	3
	4 70451-G01 LOWER FLOORPAN 1
	5 14601-G11 RIVET, 3/16" X 9/16" LG 7
	6 70452-G01 ACCESS COVER 1
	7
	8 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 35964-G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15
	16
	17 71413-G01 SPLASH PANEL 1
	18 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115-G01 VINYL TRIM 2
	21 71055-G01 RIVET, 3/16" X 1" LG 10
	22
	23 71468-G** COWL (LX/SE) 1
	24 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907-G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401-G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055-G01 RIVET, 3/16" X 1" LG 9
	28 71055-G01 RIVET, 3/16" X 1" LG 6
	29 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166-G04 FRONT SHIELD 1
	33 70725-G02 FRONT SHIELD BRACE 2
	34 01038-G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469-G1 WASHER, 1/4" 2
	36 01057-G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265-G02 BUMPER 1
	39
	40 00570-G2 WASHER, 5/16" 2
	41 75048-G04 SPACER, 1" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00905-G8 LOCK WASHER, 5/16" 4
	44 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101-G01 COWL SUPPORT BRACKET 1
	47 71102-G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055-G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT™) 2
	55 600817 LABEL (1200) 2
	56
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915-G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915-G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61 74099-G01 LABEL (1200) 2
	62
	63 75743-G01 LABEL (REFRESHER) 2
	64
	65 600811 LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE) 2
	66
	67
	68
	69 * SERIAL NUMBER PLATE 1
	70
	71 71439-G03 ROCKER PANEL (DRIVER SIDE) 1
	72 71439-G04 ROCKER PANEL (PASSENGER SIDE) 1
	73 71424-G01 FENDER SPACER (DRIVER SIDE) 1
	74 71424-G02 FENDER SPACER (PASSENGER SIDE) 1
	75 71440-G03 BRACE (DRIVER SIDE) 1
	76 71440-G04 BRACE (PASSENGER SIDE) 1
	77 00789-G2 SCREW, #10 - 24 X 1 1/4" LG 4
	78 23726-G2 SPACER, 1/4" 2
	79 00660-G5 WASHER, #10 4
	80 14390-G10 LOCK NUT, #10 - 24 4
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G2 SPACER, 1/4" 4
	84 00559-G7 WASHER, 1/4" 4
	85 14390-G4 LOCK NUT, 1/4 - 20 4
	86
	87
	88 20271-G9 HOLE PLUG, 1/2" 1
	89
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 71977-G** SEAT SUPPORT PANEL (W/DRIVER SIDE LOUVERS) 1
	92
	93
	94 10570-G10 RIVET, 5/32" X 9/16" LG 8
	95 71609-G01 SEAT HINGE PLATE 2
	96 10570-G11 RIVET, 3/16" X 3/4" LG 4
	97 71674-G01 SIDE PANEL (DRIVER SIDE) 1
	98 71674-G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570-G10 RIVET, 5/32" X 9/16" LG 4
	100 10570-G12 RIVET, 1/4" X 1/2" LG 4
	101 16469-G7 WASHER, 1/4" 4
	102
	103 70244-G03 SPLASH PANEL 1
	104 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	105 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	106 00559-G8 WASHER, 5/16" 2
	107 11098-G6 LOCK NUT, 5/16 - 18 2
	108
	109 74893-G01 FENDER (DRIVER SIDE) 1
	110 74893-G02 FENDER (PASSENGER SIDE) 1
	111 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390-G4 LOCK NUT, 1/4 - 20 4
	114 00642-G7 WASHER, 1/4" 8
	115 00414-G6 BOLT, 1/4 - 20 X 7/8" LG 4
	116 74890-G01 REAR PANEL 1
	117 71055-G01 RIVET, 3/16" X 1" LG 4
	118 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	119 74891-G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570-G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755-G01 LABEL (E-SHIELD™) 1
	124
	125 74348-G02 HITCH RECEIVER 1
	126 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922-G3 WASHER, 7/16" 4
	128 00734-G1 LOCK NUT, 7/16 - 14 4
	129 00198-G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559-G8 WASHER, 5/16" 1
	131 11098-G6 LOCK NUT, 5/16 - 18 1
	132 74338-G02 CLEVIS HITCH 1
	133 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314-G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339-G02 ANGLE HITCH 1
	140 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351-G02 HEAVY DUTY HITCH 1
	143 31757-G1 HITCH BALL, 1 7/8" 1
	144 00566-G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148 74489-G02 DROP ANGLE HITCH 1
	149 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	150 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	151 74491-G02 DROP BALL HITCH 1
	152 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	153 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	154 31757-G1 HITCH BALL, 1 7/8" 1
	155 00566-G6 LOCK WASHER, 3/4" 1
	156 00702-G11 NUT, 3/4 - 16 1
	157 74495-G02 DROP CLEVIS HITCH 1
	158 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	159 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	160 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	161 19314-G1 COTTER PIN, 2 1/2" LG 1
	162
	163 70440-G04 SEAT FRAME 1
	164 00715-G2 SCREW, 3/8 - 16 X 1/4" LG 2
	165
	166 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 167 - 170) 1
	167 27731-G01 ASH TRAY 1
	168 27736-G01 GASKET 1
	169 75108-G02 BRACKET 1
	170 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	171
	172 600496 BATTERY TRAY 1
	173 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	174 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	175 00571-G2 WASHER, 5/16" 2
	176 11098-G6 LOCK NUT, 5/16 - 18 2

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 74723-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 10386-G3 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00141-G8 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 11/16" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91 - 103) 1
	91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74673-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G8 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 74733-G02 CALIPER (DRIVER SIDE) 1
	105 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 106, 107) 1
	106 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107
	108
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G6 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114 74733-G01 CALIPER (PASSENGER SIDE) 1
	115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 13437-G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 LOCKNUT, 5/16 - 18 2
	126 74742-G01 MASTER CYLINDER 1
	127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 4
	134
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES
	BRAKES

	BRAKES
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, (STAINLESS STEEL) 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G1 LUG BOLT, 1/2 - 20 4
	103
	104
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175-G01 SPINDLE CAP 2
	109
	110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	113 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	114 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 115 - 116) 2
	115 * BRAKE DRUM 1
	116 19862-G2 LUG BOLT, 1/2 - 20 X 1 5/8" 4


	BRAKES
	BRAKES

	BRAKES
	BRAKES

	CAB
	1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. 1
	2
	3 75855-G01 VINYL DOOR KIT 1
	4 75856-G** STEEL DOOR KIT 1
	5
	6 75853-G01 BALL CAGE 1
	CAB

	CARBURETOR AND CHOKE
	1 72840-G01 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 17) 1
	2 72840-G02 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 3 - 17) 1
	3 26646-G08 MAIN JET (#86) 1
	4 26649-G05 PILOT JET (#46) 1
	5 26841-G01 PLUG 1
	6 72306-G01 GASKET 1
	7 72578-G01 NEEDLE VALVE 1
	8 26648-G01 FLOAT 1
	9 26840-G01 FLOAT PIN 1
	10 26843-G01 FLOAT BOWL GASKET 1
	11 26844-G01 FLOAT CHAMBER 1
	12 26839-G01 BOWL SCREW 1
	13 26838-G01 BOWL GASKET 1
	14 72579-G01 DRAIN SCREW 1
	15 26650-G01 VENT TUBE 2
	16 72317-G01 SCREW 1
	17 72310-G01 NUT 1
	18
	19
	20 26646-G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	21 26646-G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	22
	23
	24 26726-G01 CARBURETOR MOUNT GASKET 2
	25 72883-G01 CARBURETOR INSULATOR (FOR FUJI ENGINE EH29C) 1
	26 72854-G01 CARBURETOR INSULATOR (FOR FUJI ENGINE EH35C) 1
	27
	28
	29 25693-G04 CHOKE CABLE (22 1/4" LG WITH NUTS) 1
	30 72401-G01 CHOKE CABLE (60 1/4" LG WITH NUTS) 1
	31 72401-G02 CHOKE CABLE (31 1/2" LG WITH NUTS) 1
	32 00568-G4 LOCK WASHER, 9/16" 1
	33 00545-G4 JAM NUT, 9/16 - 18 1
	34 72155-G02 RETAINER 1
	35 72154-G01 CHOKE CABLE ADAPTER 1
	36 00544-G4 JAM NUT, 5/16 - 24 2

	CLUTCH
	CLUTCH
	1 26952-G01 DRIVE CLUTCH 1
	2
	3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566-G2 LOCK WASHER, 7/16" 1
	5 25757-G1 PILOT WASHER 1
	6
	7 26301-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979-G01 SCREW, #10 - 24 X 7/8" LG 3
	10 72324-G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600-G1 SPACER 1
	13 26304-G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270-G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441-G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565-G8 LOCK WASHER, 5/16" 4
	19 25756-G1 RETAINING WASHER 1
	20 72328-G01 DRIVE BELT (SEVERE DUTY) 1


	DIRECTION SELECTOR
	1 72721-G06 DIRECTION SELECTOR ASSEMBLY E-COAT (INCLUDES ITEMS 2 - 33) 1
	2 72737-G02 DIRECTION SELECTOR BRACKET 1
	3 70233-G01 DIRECTION SELECTOR SHAFT 1
	4 72738-G01 DIRECTION SELECTOR CAM 1
	5 14390-G1 LOCK NUT, 3/8 - 24 1
	6
	7
	8 72724-G01 NEUTRAL LOCK PIN 1
	9 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729-G01 NEUTRAL LOCK LATCH 1
	11 00734-G2 LOCK NUT, 1/4 - 28 1
	12 28574-G01 EXTENSION SPRING 1
	13 72732-G01 BALL STUD 1
	14 00734-G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736-G01 MICRO SWITCH 1
	18 01062-G01 SCREW, #4 - 40 X 1" LG 2
	19 00559-G1 WASHER, #4 2
	20 00565-G1 LOCK WASHER, #4 2
	21 00526-G2 NUT, #4 - 40 2
	22
	23
	24 73290-G03 REVERSE WARNING BUZZER 1
	25 01063-G01 SCREW, #6 - 32 X 3/8" LG 2
	26 25978-G345 18 GA WIRE (RED 7") 1
	27
	28
	29 72734-G03 SHIFTER CABLE 1
	30 25727-G01 CUP WASHER 4
	31 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 72730-G01 SHIFTER ARM 1
	33 00734-G5 LOCK NUT, #10 - 32 1
	34
	35
	36 70227-G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027-G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205-G01 DIRECTION SELECTOR HANDLE 1
	44 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45
	46
	47 17618-G1 WIRE TIE 1
	48 01072-G01 CABLE CLIP 2

	ELECTRICAL
	1 72865-G01 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 * FLAT WASHER 2
	8 * LOCK WASHER 2
	9 72871-G01 SCREW 2
	10
	11
	12
	13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682-G1 TERMINAL COVER 3
	15
	16
	17
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G01 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" (STAINLESS STEEL) 1
	27
	28
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK, 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G58 6 GA WIRE (BLACK 26", F2 - SOL) 1
	36
	37 74935-G01 WIRE HARNESS (CONTROL) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 72) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 27153-G01 SOLENOID 1
	51 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027-G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872-G01 IGNITOR 1
	57 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027-G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446-G01 FASTON TAB, 90˚ 2
	63 00565-G5 LOCK WASHER, #10 2
	64 00526-G4 NUT, #10 - 32 2
	65
	66
	67 25978-G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 22585-G3 IN-LINE FUSE HOLDER 1
	70 00565-G8 LOCK WASHER, 5/16" 2
	71 00544-G4 JAM NUT, 5/16 - 24 2
	72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73
	74
	75
	76
	77
	78
	79 35211-G01 FUSE BLOCK (6 POSITION) 1
	80 00379-G2 SCREW, #10 - 24 X 1 1/4" LG 2
	81 00559-G5 WASHER, #10 2
	82 14390-G10 LOCK NUT, #10 - 24 2
	83 35212-G01 FUSE, 15 AMP AR
	84 12914-G1 PUSH ON MALE TERMINAL 1
	85 00567-G5 LOCK WASHER, #10 1
	86 00526-G4 NUT, #10 - 32 1
	87
	88 32860-G1 HORN 1
	89 17318-G1 HORN SWITCH 1
	90 17318-G2 HORN SWITCH CAP AND NUT 1
	91 27068-G01 HORN SWITCH BOOT 1
	92 19233-G1 HORN SWITCH LABEL 1
	93 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	94
	95
	96 22523-G1 HEADLIGHT (INCLUDES ITEM 122) (LX / SE) 2
	97 00906-G6 SCREW, #10 - 16 X 1" LG 2
	98 74337-G01 JUMPER WIRE (HEADLIGHT) 2
	99 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 100 - 105) 2
	100 20574-G3 TURN SIGNAL LIGHT 1
	101 00660-G7 WASHER, 1/4" 1
	102 20606-G1 WIRE ASSEMBLY 1
	103 00567-G7 LOCK WASHER, 1/4" 1
	104 00532-G1 NUT, 1/4 - 20 1
	105 18995-G1 PUSH-ON MALE TERMINAL 1
	106 20574-G5 LENS, AMBER 1
	107 00118-G5 SCREW, #6 - 18 X 5/8" LG 2
	108 74056-G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) 1
	109 74056-G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) 1
	110
	111
	112 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) 2
	113
	114
	115 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCL. ITEM 116) 1
	116 21640-G1 TURN SIGNAL FLASHER 1
	117 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	118 17618-G1 WIRE TIE 2
	119 20965-G3 STEERING COLUMN COVER 1
	120
	121
	122 33639-G02 IGNITION SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	123 33639-G03 IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	124 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	125 33639-G** IGNITION SWITCH (WITH LIGHTS) 1
	126 00568-G6 LOCK WASHER, 3/4" 1
	127 17137-G1 FACE NUT, 3/4 - 20 1
	128 17063-G1 IGNITION KEY (SET) 1
	129 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	130
	131
	132 601015 PLATE (IGNITION SWITCH ONLY) 1
	133 71181-G02 DECAL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS 1
	134 71181-G01 DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS 1
	135
	136
	137 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	138 71127-G01 DECAL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	139 71131-G01 DECAL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	140 21553-G1 FUEL GAUGE 1
	141 23474-G1 INDICATOR LIGHT 1
	142 74311-G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	143 25978-G122 18 GA WIRE (RED 6") 1
	144
	145 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	146
	147 74444-G** CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET) (INCLUDES ITEMS 148 - 151) 1
	148 71077-G** CONSOLE INSERT PLATE 1
	149 35966-G** DECAL (CONSOLE INSERT PLATE) 1
	150 71078-G01 POWER OUTLET (12 VOLT) 1
	151 14601-G10 RIVET, 5/32" X 7/16" LG 2
	152 33623-G02 DRIVE RIVET, 5/32" X 5/16" LG 3
	153 71081-G01 WIRE HARNESS (POWER OUTLET) 1
	154
	155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) 1
	156 21573-G1 HOUR METER ASSEMBLY 1
	157 74019-G02 HOUR METER BRACKET 1
	158 00379-G4 SCREW, #10 - 24 X 1/2" LG 2
	159 14390-G10 LOCK NUT, #10 - 24 2
	160 75117-G01 WIRE HARNESS (HOUR METER) 1
	161
	162
	163 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE (INCLUDES ITEMS 164 - 181, 184 AND/OR 192) 1
	164 75838-G03 STRUT (DRIVER SIDE) 1
	165 75838-G04 STRUT (PASSENGER SIDE) 1
	166 75346-G01 WIRE HARNESS (WORK LIGHT) 1
	167 71294-G02 BRACE 1
	168 71293-G02 COVER PLATE 1
	169 75347-G01 SWITCH HARNESS 1
	170 73522-G** CONSOLE INSERT PLATE 1
	171 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) 1
	172 75365-G01 HARDWARE KIT (INCLUDES ITEMS 173 - 181) 1
	173 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG 6
	174 00660-G8 WASHER, 5/16" 12
	175 15121-G1 WASHER, 3/8" X 1 1/4" 2
	176 01109-G01 LOCK NUT, 5/16 - 18 4
	177 00918-G3 ACORN NUT, 5/16 - 18 2
	178 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	179 20367-G1 GROMMET 2
	180 16705-G3 SCREW, 1/4 - 20 X 3/4" LG 2
	181 14390-G4 LOCK NUT, 1/4 - 20 2
	182
	183
	184 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 185 - 190) 1
	185 20209-G2 WORK LIGHT (RECTANGULAR) 2
	186 00566-G3 LOCK WASHER, 1/2" 2
	187 00533-G1 NUT, 1/2 - 13 2
	188 17317-G1 LIGHT SWITCH 1
	189 17902-G1 TAB ADAPTER 1
	190 20053-G1 16 GA WIRE (RED 5 3/8") 1
	191
	192 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 193 - 198) 1
	193 20394-G4 STROBE LIGHT 1
	194 00379-G4 SCREW, #10 - 24 x 1/2" LG 3
	195 14390-G10 LOCK NUT, #10 - 24 3
	196 17317-G1 LIGHT SWITCH 1
	197 17902-G1 TAB ADAPTER 1
	198 20053-G1 16 GA WIRE (RED 5 3/8") 1
	199
	200
	201 20271-G10 HOLE PLUG 1
	202
	203
	204
	205
	206
	207

	ENGINE AND MUFFLER
	1 72845-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C) (INCLUDES ITEMS 3 - 8, 10 - 20) 1
	2 72846-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 6, 9 - 20) 1
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8 72885-G01 IGNITION COIL BRACKET (EH295cc) 1
	9 72869-G01 IGNITION COIL BRACKET (EH350C) 1
	10 25523-G5 SPARK PLUG (NGK FR2A-D) 2
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115 MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G1 EXHAUST GASKET 1
	25 72851-G01 FLANGE NUT, M8 X 1.25 MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00642-G8 WASHER, 5/16" 1

	ENGINE MOUNTING
	1 72010-G01 FRONT ENGINE MOUNT 1
	2 72011-G01 REAR ENGINE MOUNT 1
	3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	4 00566-G2 LOCK WASHER, 7/16" 4
	5 00922-G3 WASHER, 7/16" 4
	6
	7
	8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG 2
	9
	10
	11 72044-G02 MOUNT BRACKET 1
	12 00643-G1 WASHER, 3/8" 2
	13 11098-G5 LOCK NUT, 3/8 - 16 2
	14
	15
	16
	17
	18
	19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG 1
	20 15121-G1 WASHER, 1 1/4" X 3/8" 1
	21 72050-G01 PLASTIC WASHER, 2 1/2" x 5/8" 4
	22 72051-G01 WASHER, 2 1/2" X 5/8" 2
	23 72015-G01 ISOLATION MOUNT 1
	24 72051-G02 WASHER, 2 1/2" X 11/32" 1
	25 11098-G5 LOCK NUT, 3/8 - 16 1
	26
	27
	28 72719-G01 ENGINE GUARD 1
	29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	30 00566-G2 LOCK WASHER, 7/16" 4
	31 00922-G3 WASHER, 7/16" 4
	32
	33
	34 00439-G2 BOLT, 5/16 - 18 X 1 1/8" LG 1
	35 11098-G6 LOCK NUT, 5/16 - 18 1
	36
	37
	38 72035-G01 ‘U’ BOLT, 7/16 - 14 2
	39 00922-G3 WASHER, 7/16" 4
	40 00734-G1 LOCK NUT, 7/16 - 14 4

	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * JAM NUT, 1/2 - 20 1
	44 70750-G01 RETAINING RING (EXTERNAL) 1
	45 15115-G1 BALL BEARING 1
	46 70603-G01 PINION 1
	47 70751-G01 RETAINING RING (INTERNAL) 1
	48 70638-G01 SEAL PINION 1
	49 70604-G01 RACK STEERING 1
	50 01053-G01 SCREW, 10- 32 1
	51 70590-G01 RACK LOADER 1
	52 70666-G01 SPRING COMPRESSION 1
	53 70645-G01 GASKET RACK LOADER 1
	54 70591-G01 COVER RACK LOADER 1
	55 71102-G01 SCREW, 1/4 - 20 2
	56 10389-G3 GREASE FITTING, STRAIGHT 1
	57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) 1
	58 50641-G1 RUBBER BOOT 1
	59 50209-G2 SLOTTED NUT, 7/16 - 20 1
	60 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	61 74694-G01 ROD END (INNER) 1
	62 70961-G01 RACK BOOT 1
	63 12416-G2 WIRE TIE 1
	64 11391-G8 WIRE TIE 1
	65 604328 TAG STEERING WHEEL 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147-G01 STEERING WHEEL COVER 1
	108 74815-G01 LABEL (E-Z-GO) 1
	109 74954-G01 LABEL (CUSHMAN) 1
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 28909-G01 LABEL (JACOBSEN) 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FUEL SYSTEM
	1 72092-G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER BOLT 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15 14099-G2 FUEL TANK CAP WITH GAUGE 1
	16
	17 18287-G1 FUEL PICK UP TUBE 1
	18 604602 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD (BULK) AR
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 604597 FUEL SYSTEM TUBING, 1/4" AR
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) AR
	27
	28 17618-G1 WIRE TIE 1
	29 22280-G1 VINYL TRIM - BLACK, (BULK) AR
	30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) 1

	REAR AXLE
	1 74520-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) 1
	2
	3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2
	5 * BOLT, M8 X 1.25 X 146 MM LG 2
	6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	7 72269-G01 FLANGE NUT, M8 X 1.25 MM 12
	8 26768-G01 OIL CHECK PLUG 1
	9 26769-G01 GASKET, 8 MM 1
	10 26770-G01 OIL DRAIN PLUG 1
	11 26771-G01 GASKET, 14 MM 1
	12 26772-G01 OIL FILLER PLUG 1
	13 26761-G01 INPUT SHAFT SEAL 1
	14 26762-G01 SHIFTER SHAFT SEAL 1
	15 72259-G01 AXLE SHAFT SEAL 2
	16
	17 72249-G01 AXLE TUBE (DRIVER SIDE) 1
	18 72248-G01 AXLE TUBE (PASSENGER SIDE) 1
	19 72056-G01 AXLE SHAFT (DRIVER SIDE) 1
	20 72057-G01 AXLE SHAFT (PASSENGER SIDE) 1
	21 26814-G01 RETAINING RING 4
	22 26811-G01 BALL BEARING 2
	23 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	24
	25
	26 72017-G02 AXLE BRACKET 1
	27 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	28 75048-G01 SPACER, 1/2" 1
	29
	30
	31 72347-G02 DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 32 - 33) 1
	32 72349-G02 DIFFERENTIAL SKID PLATE 1
	33 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2
	REAR AXLE

	REAR AXLE
	REAR AXLE

	REFRESHER UNIT
	1 74434-G01 REFRESHER UNIT (COMPLETE) (INCLUDES ITEMS 3 - 49) 1
	2
	3
	4
	5
	6
	7
	8 74421-G02 REFRESHER UNIT MOUNTING FRAME (FRONT) 1
	9 74392-G02 ENGINE ACCESS DOOR 1
	10 33121-G01 ACCESS DOOR HINGE 1
	11 00106-G6 SCREW, 12 - 24 X 3/4" LG 4
	12 00414-G5 BOLT, 1/4 - 20 X 1/2" LG 4
	13 00891-G2 LOCK NUT, 1/4 - 20 4
	14 10570-G10 RIVET, 5/32" (STAINLESS STEEL) 2
	15 11098-G6 LOCK NUT, 5/16 - 18 2
	16 71545-G01 REFRESHER UNIT MOUNTING FRAME (REAR) 1
	17
	18 00427-G8 BOLT, 3/8 - 16 X 2" LG 4
	19 00439-G8 BOLT, 5/16 - 18 X 2" LG 2
	20 00559-G8 WASHER, 5/16" 4
	21 11027-G5 LOCK NUT, 5/16 - 18 4
	22
	23 70008-G01 SEAT BACK SUPPORT (DRIVER SIDE) 1
	24 70008-G02 SEAT BACK SUPPORT (PASSENGER SIDE) 1
	25 74855-G01 SIDE COVER 2
	26 00438-G8 BOLT, 5/16 - 18 X 1" LG 4
	27 00559-G8 WASHER, 5/16" 4
	28 11098-G6 LOCK NUT, 5/16 - 18 4
	29 75045-G06 FRONT STRUT 1
	30 75048-G01 SPACER 2
	31 00905-G8 LOCK WASHER, 5/16" (BLACK) 4
	32 00879-G1 WASHER, 3/8" X 1" 6
	33 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	34
	35 16705-G6 BOLT, 1/4 - 20 X 1 1/2" LG 2
	36 00559-G7 WASHER, 1/4" 4
	37 00891-G2 LOCK NUT, 1/4 - 20 2
	38 74191-G02 TOP MOUNTING PLATE 1
	39 36002-G01 DECAL (WARNING) 3
	40 35991-G01 DECAL (WARNING) 1
	41 74202-G01 MIRROR, 6" 2
	42 74203-G02 MIRROR MOUNTING BRACKET 2
	43 75021-G03 WINDSHIELD 1
	44 16705-G6 BOLT, 1/4 - 20 X 1 3/4" LG 4
	45 72147-G01 RUBBER GROMMET 4
	46 23726-G7 SPACER 4
	47 00660-G7 WASHER, 1/4" 8
	48 00891-G2 LOCK NUT, 1/4 - 20 4
	49 75124-G01 BUMPER 2
	50
	51
	52 ITEMS 53 - 60 NOT SHOWN
	53 74346-G01 SIGN BOARD 2
	54 75793-G01 CONDIMENT TRAY 1
	55 75794-G01 BOTTLE CADDY 1
	56 75795-G01 CASH DRAWER 1
	57 75796-G01 MINI BOTTLE CARRIER 1
	58 75797-G01 HUMIDOR 1
	59 75798-G01 CREDIT CARD MACHINE MOUNT 1
	60 75891-G01 FOOD WARMER 1
	61 THE FOLLOWING SERVICE PARTS AND ACCESORIES ARE AVAILABLE FROM 19TH HOLE MARKETING, INC, 400 E. COMSTOCK DRIVE, CHANDLER, AZ 85225, PHONE: (480) 497 - 8280
	62 EZRAM10064 CANOPY 1
	63 H1092 SELF TAPPING SCREW, 10MM X 1/2" LG 40
	64 EZRAM10060 CANOPY FRAME (REAR) 1
	65 EZRAM10061 CANOPY FRAME (FRONT) 1
	66 H1075 BOLT, 1/4 - 20 X 2" 7
	67 H1077 BOLT, 1/4 - 20 X 1 1/4" LG 2
	68 H1079 WASHER, 1/4" 18
	69 H1078 LOCK NUT, 1/4 - 20 9
	70
	71 H1083 BOLT, 5/16 - 18 X 1 1/4" LG 4
	72 H1019 WASHER, 5/16" 8
	73 H1017 LOCK NUT, 5/16 - 18 4
	74 ITEMS 75 - 106 NOT SHOWN
	75 EZRAM10033 COLD STORAGE DOOR, FRONT 1
	76 EZRAM10037 COLD STORAGE DOOR, REAR 1
	77 EZRAM10041 CONSUMABLE ICE DOOR 1
	78 EZRAM10022 CANOPY UPRIGHT 1
	79 EZRAM10069 HOSE MOUNTING BRACKET 1
	80 H4007 COMPRESSION HINGE 1
	81 EZRAM10075 TRASH DOOR HINGE 1
	82 B6001 TRASH BIN 1
	83 H4008 TRASH DOOR LATCH 1
	84 EZRAM10045 TRASH DOOR COMPARTMENT 1
	85 M6003 DOOR SEAL GASKET 1
	86 H2006 LOCK (COLD STORAGE DOOR) 1
	87
	88 EZRAM10069 HOSE MOUNTING BRACKET 2
	89 H5012 SPIGOT VALVE 2
	90 H5000 DRAIN HOSE, 36" LG 1
	91 H5007 HOSE ADAPTER, 3/4" X 1/2" 2
	92 H5006 COMBINATION ELBOW 3
	93 H5005 COMBINATION TEE 1
	94 H1070 HOSE CLAMP 1
	95
	96 B10000 TOUCH UP PAINT REPAIR KIT 1
	97 EZRAM100010 DOOR ACCESSORY MODULE (LEFT) 1
	98 EZRAM100012 DOOR ACCESSORY MODULE (RIGHT) 1
	99 H4009 LOCKING LATCH 1
	100 B9001 CUP DISPENSER 1
	101 B9002 CUP DISPENSOR COVER RING 1
	102 B9003 CUP DISPENSOR COVER SPRING 1
	103 B6011 AIRPOT, 3.75 LITER (STAINLESS STEEL) 1
	104 EZRAM100020 AIRPOT RACK ASSEMBLY 1
	105 H600 DOOR HINGE (STAINLESS STEEL) 1
	106 M1002 CUSHIONING ADHESIVE TAPE 1
	REFRESHER UNIT

	REFRESHER UNIT
	REFRESHER UNIT

	REFRESHER UNIT
	REFRESHER UNIT

	REAR SUSPENSION
	REAR SUSPENSION
	1
	2 72618-G01 ‘U’ BOLT, 3/8 - 16 4
	3 00560-G1 WASHER, 3/8" 8
	4 11098-G5 LOCK NUT, 3/8 - 16 8
	5 74345-G03 LEAF SPRING 2
	6 70291-G01 FLANGED BUSHING 12
	7 14158-G1 SHOULDER BOLT, 3/8 - 16 x 3 1/4" LG 2
	8 12262-G1 LOCK NUT, 3/8 - 16 2
	9
	10 10044-G01 VINYL CAP 4
	11 70289-G02 SPACER 4
	12 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG 4
	13 70290-G02 SHACKLE PLATE 4
	14 11098-G5 LOCK NUT, 3/8 - 16 4
	15
	16 70248-G01 SHOCK ABSORBER 2
	17 10435-G1 WASHER (SHOCK ABSORBER) 8
	18 10194-G1 RUBBER BUSHING 8
	19 00532-G6 NUT, 3/8 - 24 4
	20
	21 70492-G01 RUBBER BUMPER 2
	22 00968-G01 LOCK WASHER, 10 MM 2
	23 00974-G01 NUT, M10 X 1.5 2


	SEATING
	1 71446-G02 SEAT BACK SUPPORT 1
	2 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 1
	3 00438-G8 BOLT, 5/16 - 18 X 1" LG 4
	4 00642-G8 WASHER, 5/16" 4
	5 11098-G6 LOCK NUT, 5/16 - 18 4
	6 33121-G01 HINGE 1
	7 71558-G02 ACCESS COVER 1
	8 00414-G5 BOLT, 1/4 - 20 X 1/2" LG 8
	9 14382-G7 NOISE SUPPRESSOR 2
	10 75900-G02 SEAT BACK SUPPORT BRACKET 2
	11 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	12 00560-G1 WASHER, 3/8" 4
	13 11098-G5 LOCK NUT, 3/8 - 16 4
	14 14390-G4 LOCK NUT, 1/4 - 20 8
	15 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) 1
	16 18144-G** VINYL SEAT BACK COVER 1
	17 74889-G01 PLASTIC SEAT BACK COVER (BLACK) 1
	18 74947-G01 BED BUMPER BRACKET 2
	19 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	20 00664-G7 LOCK WASHER, 1/4" 4
	21 01110-G01 WASHER, 1/4" 4
	22
	23 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) 1
	24 71602-G** VINYL SEAT BOTTOM COVER 1
	25 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	26
	27 71610-G01 SEAT HINGE 2
	28 00720-G08 SCREW, #12 - 14 X 1" LG. 6
	29
	30 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	31 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	32 71204-G01 BOLT, 1/4 - 20 X 7/8" LG. 8
	33
	34 17074-G1 BUMPER 2

	STARTER / GENERATOR
	STARTER / GENERATOR

	STARTER / GENERATOR
	1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) 1
	2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871-G01 REAR BALL BEARING 1
	4 26872-G01 FRONT BALL BEARING 1
	5 26873-G01 BEARING HOLDER 1
	6
	7
	8 26875-G01 FIELD COIL 1
	9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) 2
	10 * NUT 2
	11 * LOCK WASHER 2
	12 * WASHER 2
	13 * INSULATOR 1
	14 26877-G01 POLE CORE SETSCREW 4
	15 26878-G01 FRONT COVER 1
	16 27879-G01 REAR COVER 1
	17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) 2
	18 * TERMINAL 2
	19 * INSULATOR 2
	20 * INSULATOR 2
	21 * WASHER 4
	22 * LOCK WASHER 4
	23 * NUT 4
	24
	25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) 1
	26 26658-G01 BRUSH 4
	27 26882-G01 BRUSH SPRING 4
	28 26883-G01 BRUSH CONNECTOR 2
	29
	30 26884-G01 KEY 1
	31 26885-G01 PULLEY 1
	32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) 1
	33 * NUT 1
	34 * LOCK WASHER 1
	35 * SCREW 3
	36 * SCREW 4
	37 * SCREW 2
	38 26887-G01 BRUSH 1 COVER 3
	39 26888-G01 BRUSH 2 COVER 2
	40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) 2
	41 * BOLT 2
	42 * LOCK WASHER 2
	43 * WASHER 2
	44
	45
	46
	47 00938-G4 BOLT, 1/2 - 13 X 8" LG 1
	48 00560-G3 WASHER, 1/2" 2
	49 00566-G3 LOCK WASHER, 1/2" 1
	50 00533-G1 NUT, 1/2 - 13 1
	51
	52 28617-G01 STARTER / GENERATOR ADJUSTER 1
	53 00544-G5 JAM NUT, 3/8 - 16 1
	54 00532-G5 NUT, 3/8 - 16 1
	55 00560-G1 WASHER, 3/8" 1
	56 12064-G4 PUSH NUT, 5/16" 1
	57
	58 26414-G01 STARTER / GENERATOR BELT 1
	STARTER / GENERATOR
	1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447-G01 PLASTIC BED, 40" 1
	3 73454-G01 PIVOT SHAFT 2
	4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73448-G01 TAILGATE 1
	6 73450-G01 BOWED ANGLE 1
	7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449-G01 EXTRUSION CHANNEL 1
	9 73455-G01 TAILGATE CABLE 1
	10
	11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 2
	12
	13
	14 70113-G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027-G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962-G01 BED LATCH 1
	19 71538-G01 LATCH TORSION SPRING 1
	20 71099-G02 KEEPER PLATE 2
	21 71477-G02 RETAINER BRACKET 1
	22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704-G01 HANDLE GRIP 2
	25
	26
	27 71570-G01 BUSHING 2
	28 71571-G01 CLEVIS PIN 2
	29 00571-G5 WASHER, 1/2" 2
	30 21683-G1 COTTER PIN 2
	31 70291-G01 BUSHING 4
	32 71569-G02 SPRING CHANNEL 1
	33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34
	35 00642-G7 WASHER, 1/4" 8
	36
	37 71537-G02 GAS SPRING 2
	38 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683-G1 COTTER PIN, 2
	41
	42
	43 71547-G02 OUTRIGGER CHANNEL 1
	44 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	45
	46 72339-G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) 1
	47 00642-G7 WASHER, 1/4" 2
	48 01118-G01 SCREW, 1/4-20 X 5/8" 2
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63 600110 JACOBSEN PLATE 1
	64 600108-G01 CUSHMAN PLATE 1
	65 16816-G2 RATCHET FASTENER 4
	66
	67 74821-G01 LOAD BED DECAL 1
	68 71055-G01 RIVET 5


	TRUCK BED, PLASTIC
	WEATHER PROTECTION
	1 75040-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) 1
	2 27069-G01 SUN TOP 1
	3 75045-G05 FRONT STRUT 1
	4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00905-G8 LOCK WASHER, 5/16" 4
	6 75048-G01 SPACER, 1/2" 2
	7 00570-G2 WASHER, 5/16" 6
	8 75838-G04 REAR STRUT (PASSENGER SIDE) 1
	9 75838-G03 REAR STRUT (DRIVER SIDE) 1
	10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG 4
	11 01110-G03 WASHER, 5/16" 8
	12
	13 11098-G6 LOCK NUT, 5/16 - 18 4
	14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051-G01 SPACER 4
	18 00891-G2 LOCK NUT, 1/4 - 20 4
	19 19853-G1 END CAP, 1" 2
	20
	21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP) (INCLUDES ITEMS 22 - 24) 1
	22 19496-G1 REAR VIEW MIRROR 1
	23 19502-G2 SUPPORT BRACKET 1
	24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75367-G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP) (INCL ITEMS 27 - 28) 1
	27 * ENCLOSURE 1
	28 * VELCRO AR
	29
	30
	31 71966-G01 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) 1
	32 71954-G01 WINDSHIELD (FULL) (LEXAN) 1
	33 EGWHC12 SASH, 26" LG. 2
	34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) 2
	35 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	36 EGWHG13 RUBBER GROMMET 2
	37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	38 71963-G01 SAFETY LABEL 1
	39
	40
	41
	42
	43
	44 71966-G03 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) 1
	45 71960-G01 WINDSHIELD (FULL) 1
	46
	47 71966-G04 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) 1
	48 71961-G01 WINDSHIELD (SPLIT) 1
	49 EGWHC10 SASH, 12" LG. 2
	50
	51
	52
	53
	54 71966-G02 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) 1
	55 71955-G01 WINDSHIELD (SPLIT) (LEXAN) 1
	56 EGWHC10 SASH, 12" LG. 2

	WHEELS AND TIRES
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.5 - 8) (INCLUDES ITEMS 2, 19, 20) 1
	2 28764-G01 TIRE (LINKS 18 X 8.5 - 8) 1
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8) (INCLUDES ITEMS 5, 19, 20) 1
	5 28764-G03 TIRE (TURF-SAVER 18 X 8.5 - 8) 1
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY) ( USA TRAIL 18 X 8.5 - 8 ) (INCLUDES ITEMS 8 , 19, 20 ) 1
	8 28764-G08 CARLISLE TIRE ( 18 X 8.5 - 8 LOAD RANGE C ) 1
	9
	10
	11
	12
	13 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16) 1
	14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) 1
	15 33678-G02 WHEEL RIM (4 LUG) 1
	16 26482-G01 VALVE STEM 1
	17
	18
	19 28759-G01 WHEEL RIM (4 LUG) 1
	20 11657-G2 VALVE STEM 1
	21
	22
	23 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	24 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	WHEELS AND TIRES

	WHEELS AND TIRES
	WHEELS AND TIRES
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.



	SPECIALTY PRODUCTS

	EMF 2 .pdf
	ENGINE AND MUFFLER
	1 72846-G02 ENGINE (EH352C) (INCLUDES ITEMS 3 - 20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8
	9 72869-G01 IGNITION COIL BRACKET 1
	10 25523-G3 SPARK PLUG (NGK BPR4ES) 2
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G1 EXHAUST GASKET 1
	25 26827-G01 NUT, M8 X 1.25MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00642-G8 WASHER, 5/16" 1


	FSY 6.pdf
	FUEL SYSTEM
	1 72092-G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER BOLT 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15 14099-G2 FUEL TANK CAP WITH GAUGE 1
	16
	17 18287-G1 FUEL PICK UP TUBE 1
	18 72084-G01 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 14" LG, 1/4" ID X 1/2" OD (BULK) AR
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 17470-G1 FUEL SYSTEM TUBING, 26" LG, 1/4"ID X 1/2" OD (BULK) AR
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) AR
	27
	28 17618-G1 WIRE TIE 1
	29 22280-G1 VINYL TRIM - BLACK, (BULK) AR
	30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) 1
	31 12902-G1 FUEL FILTER-CARB 1
	32 604596 FUEL SYSTEM TUBING, 26" LG, 1/4"ID X 1/2" OD (BULK) AR
	33 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) AR
	34
	35 604596 FUEL SYSTEM TUBING, 14" LG, 1/4" ID X 1/2" OD (BULK) AR
	36
	37
	38 604589 LABEL, CARB EMISSION (TOP OF TIMING BELT COVER) 1




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




